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Directions for use of Parts Catalog
A How do you find a part, if Part Number is not known?
1. Turn to primary Index beginning on page A2 and determine corresponding page of Sectional Index .
2. Determine required components from Sectional Index .

3. Turn torelevant page for these components.

i

. Identify part on drawing and determine part Number in text with help of drawing key number .

B How do you identify a part, if Part Number is known?
1. Turn to Numerical Index at end of catalog.
2. Locate Part Number and determine page location .

3. Turn to relevant page in parts catalog.

e

Identify part on corresponding drawing .

5. Layout of text page with six columns

KEY PART NO. DESCRIPTION F-DESCRIPTION \EI’Y REMARKS

Drawing Refer-ence
Number

| Parts ordering No.

Additional inform-

| Brief part description in English ation, such as dim-
ensions, assy. Re-
marks, substitutes and
coded order
information.

| Brief part description in Farsi

| Total no. of this part used in this assembly
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CODES USED "REMARKS" COLUMN
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10-001

Gl WMo oygiw 3 oud 08lit sl iy b

English o =
APPL This application only 35, &4 ol sty Wi
AR As required Jb asi 4
ASSY Complete assembly Job5' 45 00
FOR For e
FRONT Front s
GRID See grid P4 Eey
I.D. Inside diameter Jots b
INCL.KEYS Including keys sl Jols
KIT Kit S
L Number of links bdil> shoxi
LGTH Length Job
L.H. Left-hand -
LOW Lower oWl
MARKED Marked ol asuio
MF Make from Howw by
NSEP Not suplied separately G dagd S0 il &
O.D. Outside diameter b sbd
OR Or L
ORD Order o b
PACKG By packet of O (SN i
R.H. Right-hand )
REAR Rear s
SUB. Replaced by Luigi o o >
SUB.FOR Substitutes for sl 4 ond o il
TK Thickness wold
UP Upper el
W/ With u
W/O Without NI
Z Gear and sprocket teeth number | i) ¢ 9onisg 2 slrowis shuxi
JD JOHN DEERE MOTOR 2Nl gig0
MP PERKINZ MOTOR 2990
MS SUNIR MOTOR 2l 550

¥
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Yy o jlad P il 7 s s cllzadle

1 ACR60886 Ut A e 5 15 40 542 Assembly of header transmission shaft 1 CD30Q-01.06.01A

2 ACR60888 R Cutter swing rod combination 1 41.252-01.06.01.02

3 ACR60892 Gl Y (S S pal) ¢Sl 4s e | Chaiin tension sprocket combination 1 41.7S2-01.10A

4 ACR60893 G DY (S S dand g Jisa 4o a2 | Belt tension pulley combination 1 41.752-01.11

5 ACR60388 Gl p A Ay Assembly of header 1 CD30Q-01

6 ACR60890 Ul 4 5 3isa 45 g Cutter assembly 1 CD30Q-01.05A

7 ACR60894 s ISk 431 sl (5 T3 40 gaa Feeding auger assembly 1 CD30Q-01.09C

8 ACR60906 S 08 (sl g Jsade s | Assembly of reel post 1 CD40zQ.1.2.2

9 ACR60900 S (4 4 gaa Assembly of reel 1 CD40zQ.1.2.1b
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i) o jled )b g P Y S o cilliadle
1 24M7036 Y] Flat washer 9X17X1.6 23 GB/T97.1-2002-8
2 12M7008 7% ¥ Spring washer 8 23 GB/T93-1987-8
3 14M7029 o uga Nut M8 10 GB/T6170-2000-M8
4 19M7170 iR i gy Cap Screw M10X50 4 GB/T5783-2000-M10x50
5 12M7013 s g Spring washer 10 16 GB/T93-1987-10
6 24M7013 Al Hdl Flat washer 11X36X2 10 GB/T97.1-2002-10
7 CR50454 AADL & aa b Bilaa gls Fender of header transmission shaft 1 CD30Q-01-04B
8 19M7139 s i e g Cap Screw M8X20 4 GB/T5783-2000-M8x20
9 Bolt 15 GB/T5783-2000-M8x16
10 CR50456 p AT Balaa gl i 5lag8l Ay Lower bracket of left shield 1 41.752-01-09
11 CR50455 p AT Balaa gl i 5lag8S Ay Bracket of left shield 1 41.752-01-07
12 ACR60613 pADL & s 4 gana Bilaa 4ls Welding of header left shield 1 41.7S2-01.12A
13 CR50495 G a0 G Cuan (S ga g gl Cutter head baffle A 1 41.7S2-01-02A
14 ACR60390 AT Al Cul g o yf 5y Welding of left baffle 1 41L.7252-01.08B.05
15 ACR60980 G p A (9 ) Grass stopper plate 2 QR.1-05 , CR50503
16 19M7768 oy Hex Socket Head M6X16 6 GB/T5783-2000-M6x16
17 24M7013 CaS ydl g Flat washer 11X36X2 6 GB/T97.1-2002-6
18 12M7012 &b g Spring washer 6 6 GB/T93-1987-6
19 14M7027 o s Nut M6 6 GB/T6170-2000-M6
20 Bolt 4 GB/T5783-2000-M8x25
21 ACR61125 AL G e (484 ga Welding of left divider 1 41.7S2-01.03f
22 CR50515 A AL G Cran 0ALS Gaal o Grass stopper plate 2 1 CD30Q-01.08A-07
23 Bolt 6 GB/T5783-2000-M10x20
24 ACR60391 p A Al canl ) crann 1S G Welding of right baffle 1 41.752-01.08B.04
25 14M7140 (B Nut M10 6 GB/T6170-2000-M10
26 24M7178 GAT ) Flat washer 10.5X30X2.5 6 GB/T96-2002-10
27 19M7384 S Rl Cap Screw M10X60 6 GB/T5783-2000-M10x60
28 CR50514 A A ol ) Crac 0018 Saad ouliad Grass stopper plate 1 1 41L.252-01.08B-06
29 ACR61124 A Gl ) Cran (S ga Welding of right divider 1 41.7S52-01.04e
30 ACR60388 G p AR Al gy Welding of header 1 CD30Q-01.08D
31 CR50496 AL Gl ) Coan (S ga g i3 Cutter head baffle B 1 41L.7S2-01-03c
32 CR52969 puda glaia)y dlia Ay Rear connecting block of reel 1 CD40z2Q.1.1-05
33 Spring 1 1 QR.5.5-07
34 ACR60990 puda slaia) ) Adia 48 gaa Welding of dividing rod 1 41L.7ZS2-01.14a
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IHP2100 Juo g 9 cs3boS

Assembly of Header Transmission Shaft (2.2m) o3 P 2R S e Sl 48 gocuo

| P
/
‘ -jf o ’|" ,‘ll —

\
_— {{(ﬁ) )

—
—
/
J
J
J
J

o 21 (5 3l oS o5 o



|

IHP2100 Jow 28 33 39S
iyl o e M il alan cliade
1 19M7166 gl G s gy Cap Screw M10X20 2 GB/T5783-2000-M10x20
2 12M7013 7Rs-B%-) Spring washer 10 2 | GB/T93-1987-10
3 E12817 Cadn )"::“J Flat washer 11X40X4 1 41.752-01.06.01-07, 24M7178,CR50443
4 CR50461 Ol p AL KA as Crank 1 41.752-01.06.01-01X
5 CR50460 i i daa il E e Sprocket (23T) 1 | 4LZS2-01.06.01-02X
6 19M7660 AR s osd OV Inner hexagon cylindrical head screw | 4 | GB/T70.1-2000-M8x20
7 19M7158 Ohs8 Bl e gy Cap Screw M12X45 4 GB/T5783-2000-M12x45
8 12M7014 7R:-B%-) Spring washer 12 4 | GB/T93-1987-12
9 24M7047 CAS il g Flat washer 13X24X2.5 4 GB/T97.1-2002
10 ACR60639 A gy b Ky ply Outer spherical bearing with vertical 2 | GB/T7810-1995-UCP206
11 49M7065 ohbiaa JA Shaft Key 8X7X40 1 | GB/T1096-1979-8x40
12 CR50457 G p AR (g 9 JU) b Bridge driven shaft 1 | CD30Q-01.06.01-03
13 49M4049 bl A Shaft Key 8X7X25 2 GB/T1096-1979-8x25
14 CR50458 4 d e (Ao Pulley 1 41.7S2-01.06.01-04
15 E12817 Cadn J"""“J Flat washer 11X40X4 1 41.752-08.09.01-01 , 24M7178,CR50443
16 CR50459 ¢ Ghg Circlip 1 | 4LZS2-01.06.01-11

1)
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iy | e lad LIS el s land ciliadla
1 | 58M7004 # a5s ouk Grease nipple M6 2 | GB1152-1989-M6
2 | 40M1865 PAENKPE STPISES Circlip for hole 52x2 1 | GB/T893.1-1986-52
3 | CR50462 Osis Sanl ) S im0 | Seal cover 1 | 4LZS2-01.06.01-09
4 40M1828 e Sy Ja Circlip for shaft 25X1.2 1 GB/T894.2-1982-25
5 | ACR60634 Sy Bearing 1 GB/T281-1994-1205
6 | ACR60383 Ak Ui 4a o LS Welding of connecting rod 1 | 4LZS2-01.06.01.01A
7 | 12M7014 ZR:-B%-) Spring washer 12 1 | GB/T93-1987-12
8 14M7184 OISl s jea Slotted Nut M12 1 GB/T6178-1986-M12
9 | 11M7020 Jul Cotter pin 4X22 1 GB/T91-2000-4x22
10 | CR50466 (> gy Swing rod base retainer plate 2 | 4LZS2-01.06.01.02-01A
11 | JD30071 Sl Bearing 2 GB/T276-1994-6204-2RS
12 | CR50469 o) i Kyl o s i Pin shaft 1 | 4LZS2-01.06.01.02-05X
13 | JD29980 Kails Bearing 2 GB/T276-1994-6203-2RS
14 | 19M7168 iR S e gy Cap Screw M10X30 4 | GB/T5783-2000-M10x30
15 | 12M7013 S8 5 Spring washer 10 5 | GB/T93-1987-10
16 | 14M7140 ° s Nut M10 1 GB/6170-2000-M10
17 | CR50464 Ui o)) 4 (ol Cutter swing rod 1 | 4LZS2-01.06.01.02-03B
18 | CR50465 il Swing rod shaft 1 | 4LZS2-01.06.01.02-02
19 | CR50467 Ui 4l (Al 4s Jis s | Mud stopper cap 1 | 4LZS2-05.02-06
20 | 14M7209 b i R o e Nut M18 1 GB/T6173-2000-M18
21 | CR50463 Ui Spacer bush 1 41.752-01.06.01.02.02A-01
22 Ballhead shaft 1 41.7S2-01.06.01.02.02A-02
23 | 40M1861 Sk K, s Circlip for hole 42X1.75 1 GB/T893.1-1986-42
24 | JD30071 SKails Bearing 1 GB/T9163-2001-GEG20ES-2R
25 | ACR60396 o) 4 O il el Connecting rod bearing seat 1 | 4LZS2-01.06.01.02.02A-03
(INCLODING KEYS 22-23-24)
26 | 14M7306 AR o e Nut 1
27 | 24M7178 EEL T Flat washer 10.5X30X2.5 1

VY
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iy B0 fadi PSS PSR aaad cliadte
1 19M7139 G G e gy Cap Screw M8X20 5 GB/T5783-2000-M8x20
2 CR50492 K glaialy ) AN Gy Drive assisting plate 2 1 41.7S2-01.05A-03
3 ACR60384 G 4 (> 45 gaa Riveting of moving blade 1 4L.7S2-01.05.01A
4 12M7008 By Spring washer 8 7 GB/T93-1987-8
5 14M7029 BV Nut M8 7 GB/T6170-2000-M8
6 Type Il friction disc (short) | 1 41.7S2-01.05-04
7 CR50494 ARl il il Knife beam 1 41.752-01.05-08
8 H25603 oy dadi AALE Al Triple knife guard 1 41.ZS2-01.05-11(suB FOR -CR50470)
9 14M7140 o A Nut M10 25 GB/T6170-2000-M10
10 12M7013 RSN Spring washer 10 25 GB/T93-1987-10
11 24M7178 ATyl g Flat washer 10.5X30X2.5 25 GB/T97.1-2002-10
12 CR50471 G o)) 4dfi AALG ga Type 1l knife guard 2 GB/T1209.2-2009
- 711228 o) 4k 4ALd g4 knife guard 11
13 03M7085 iy Bolt M10X30 17 GB/T794-1993-M10x35 ,03M7098
14 03M7098 ‘}LS\ & Bolt M10X35 10 GB/T794-1993-M10x40 , 03M7152
15 232690 o) 4ifi AALL 5o abyg Type Il knife clip 5 GB/T1209.4-2009(suB FOR -CR50485)
16 CR50484 Ol 4ol Ay ) (6 1B s Type Il friction disc 6 GB/T1209.5-2009
17 CR50487 Gl A glaa) Press block 1 41.7S2-01.05-10
18 CR50486 T Cutter head platen 1 41.7S2-01.05-09
19 12M7012 sl y Spring washer 6 6 GB/T93-1987-6
20 21M7399 Gk G & Bolt M6X16 2 GB/T5783-2000-M6x12, SUB FOR 21M7482
21 19M7382 g s o gy Cap Screw M10X40 2 GB/T5783-2000-M10x40
22 CR50488 Gl Al (5 38 slaia) Slider base 1 41.752-01.05-07
23 19M7163 g s o gy Cap Screw M8X25 2 GB/T5783-2000-M8x25
24 CR50490 o) & Slidly sladbl Slider 1 41L.Z2S2-01.05-06 SUB FOR CR53294
25 Screw 2 GB/T68-2000-M6x10
26 CR50489 G o) Al (KDl slaia) Platen 1 41.752-01.05-05
27 19M7351 S G Cap Screw M14X100 2 GB/T68-2000-M14%100
28 19M7560 OisS L e gy Cap Screw M6X16 4 GB/T5783-2000-M6%16
29 CR50491 Gl 4o Ky by B ¢ 8 and | Cutter head baffle 2 41.752-01.05-01
30 CR50493 dla o€ glaial (o) Adlaia 39 Drive assisting plate 1 1 4L.ZS2-01.05A-02
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iy | e ed T ol £ 4l aaad clliade
1 | CR51661 @t s Half blade (1) 1 | 4LZS2-01.05.01-01
2 P49650 BISY R Type | moving blade 28 | GB/T1209.3-2009(suB FOR-CR51658)
3 CR51660 Sl 43 dandi Cutter bar 1 | CD30Q-01.05.01-03
4 16M2524 (B leg Rivet 6X18 52 | GB/T867-1986-6x18
5 CR51657 VXYL SN V) Support drive assisting plate 5 | 4LZS2-01.05.01-02
6 16M2524 Gl Rivet 6X18 8 GB/T867-1986-5%17 suB FOR CR51664
7 16M2527 Tx G Rivet 6X25 4 GB/T869-1986-6%25
8 CR51655 7 Cutter bar seat 1 | 4lzs2-01.05.01-04A
9 16M2605 DRy Rivet 6X20 4 | GB/T867-1986-6x20
16M2527 Tx e Rivet 6X25 1
10 CR51656 s s Half blade (2) 1 | 4LZS2-01.05.01-05
AR
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x IHP2100 Jo 29 93 o3 buoS

Chain tension sprocket combination O hw g

YA o 21 (5 3l oS o5 o



|

IHP2100 Juo 2 39 (53 lwS
iy B 0 s B LIS el s lans cilaadle

1 CR50048 i e o Fixing block 1 | 4LZS2-01.10-03X

2 24M7180 LGN Flat washer 13X40X3 1 GB/T96.1-2000-12

3 CR50498 OS Gyl ) il Rotating shaft 1 | 4LZS2-01.10-01A

4 CR50472 »itn Tension sprocket 1 | 4LZS2-01.10-02X

5 JD30324 Sy Deep groove ball bearing ,17X35X10 1 GB/T276-94-6003-2RS

6 40M7119 JRIPR SRR Circlip for hole 35X1.5 1 GB/T893.1-1986-35

7 40M1823 e Sy A Circlip for shaft , 17X1 1 GB/T894.1-1986-17

)4
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iy Bl T PSR alaxs clliad

1 CR50048 G g2 e Fixing block 1 | 4LZS2-01.10-03X

2 CR50501 OS b dandi (A gy 90 Rotating shaft 1 41.752-01.11-02

3 CR50438 O G dandd (Sl (A5 Tension sprocket 1 4L7S2-01.11-01

4 JD30071 Sl Bearing 1 GB/T276-94-6204-2RS

5| 40M1863 PREIPRSTPEY Circlip for hole 47X1.75 1 | GB/T893.1-1986-47

6 40M7080 s Sy Ja Circlip for shaft 20X1.2 1 GB/T894.1-1986-20

7 24M7180 ATyl g Flat washer 13X40X3 1 GB/T96.1-2000-12

AR
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Sy o judi b T il alass cliade
1 ACR60900 GAS (ol 4e gana Assembly of reel 1 CD40zQ.1.2.1b
2 19M9202 G G e g Cap Screw M10X65 2 GB/T5783-2000
3 14M7140 o A Nut M10 2 GB/T 6170-2000
4 ACR60906 S 02 51ag8a g5l (g Jiige 48 gara Assembly of reel post 1 CD40zQ.1.2.2

Yy
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iy B 0 e i T el s alaxs cilaadle

1 19M7166 ChsS G e Cap Screw M10X20 3 | GB/T5783-2000-

2 12M7013 s 8y g Spring washer 10 3 G-BfTE;?;-87-10

3 24M7040 T Flat washer 11X21X2 3 GB/T97.1-2002-10

4 ACR60901 S (g2l ) 5a adiTE (¢ I ga 48 gara Support plate combination 1 | CD40Q.1.2.4a

5 ACR61134 Cunal ) Cians GES (EIS (i Aoy Right slider 1 | 4L2520101-10X SUBFOR

6 ACR60594 Sl Bearing 2 GB276-94-6005-2RS

7 40M1863 Gl K, e Circlip for hole 47X1.75 2 GB/T893.1-1986 -47

8 CR50445 ¢ s Spacer bush 1 | 4LZS2-01.01B-05

CR50436 S QS (A Welding of reel pulley 1 | CD40zQ.1.2.2.22

10 CR50443 A g Flat washer 11X40X4 2 | GBIT96-1985-10,24M7178
11 49M7067 bt JA Shaft Key 8X7X20 1 GB/T1096-2003-A8x20
12 ACR60375 G Can - (IS QS AL Welding of left slider 1 | 4LZS2-01.01B.01
13 724651 A Hdl Flat washer 26X40X1 5

Yo
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Assembly of reel (2.2m)
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iy B0 fadi PSS PSR aaad clliadle

13 19M7139 G (i e Cap Screw M8X20 4 GB/T5783-2000-M8x20

14 CR50452 DAL jaal Cliud sailagdl L Platen 41.752-01.01B-04

15 CR50451 QS b IS el i Scraper blade 2 41.Z252-01.01B-03

16 14M7029 04 Nut M8 4 GB/T6170-2000-M8

17 12M7008 By Spring washer 8 36 GB/T93-87-8

18 24M7036 STyl g Flat washer 9X17X1.6 36 GB/T97.1-2002-8

19 ACR60382 Gl by i Welding of central shaft frame 1 4L.2S2-01.01B.03

20 ACR60376 Gl Crams (9 (6! 0 i Welding of eccentric wheels 1 4L.7S2-01.01B.04a

21 CR50450 1 o i Sty By Sliding bearing 15 41.752-01.01B-02

22 CR50449 S (RIS @y S (g 318 dand Press strip 15 41.7S2-01.01B-01

23 19M7185 G (i e Cap Screw M8X60 30 GB/T5782-2000-M8X60

24 ACR60380 JilS o 3K eaijlag8S Alags | Welding of reel rod 1 3 CD40ZQ.1A.2.1.2b

25 ACR60381 S ol 3K aaiglag8S lagd | Welding of reel rod 2 2 CD40ZQ.1A.2.1.5¢

26 CR50453 B8 QS AEK) Elastic tooth 35 41.752-01.01-03A

YV
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Support plate combination oW WS S 9 il Wb

&Y (&)

\ L2
U )
\/
.‘/'
w".'""u
/

=X )
\1—5‘{3' /)

YA of 21 &3l s O5 4



|

IHP2100 Juo @ 39 cs3boS

iy e i IS il alan3 cladle

1 ACR60986 A R0A Uhig 4 gana Roller shaft 3 41.752-01.01B.05.01-01a

2 24M7053 T Flat Washer 17X30X3 3 | GB/T96-1985-16

3 CR52956 bl g g Roller 3 41.752-01.01B.05-01

4 | ACR60374 CAS gy ga ol i IS4 g) 0 laddy | Welding of support plate 1 | CD40Q.1.24.1a

5 24M7040 LT Flat washer 11X21X2 3 GB/T97.1-1985-10

6 12M7013 R B%N) Spring washer 10 3 | GB/T93-1987-10

7 14M7140 0 g Nut M10 3 GB/T6170-2000-10

YA
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Assembly of reel post (2.2m) oS WIS Sl
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&1y B0 adi PSS sl £ 4d Haa cilladle
1 49M4052 shibiaa A Shaft Key 8X7X36 1 GB/T1096-2003-A8x36
2 19M7166 A Bl g Cap Screw M10X20 2 GB/T5783-2000-M10x20
3 12M7013 R B%N) Spring washer 10 6 | GB/T93-87-10
4 CR50443 O 99 AT il g Flat washer 11X40X4 2 41.752-01.02-04
5 CR50436 IS S & jaa (A g Welding of reel pulley 1 | CD40zQ.1.2.2.2
6 JD30198 Sl Bearing 25X52X15-6205-2RSR 2 GB/T276-94-6205-RS
7 ACR60588 S QIS Ay g JUT) Welding of reel transmission shaftf 1 | CD30Q-01.02.02
8 CR50442 ¢ iy Spacer bush 1 | 4LZS2-01.02-03
9 ACR60896 U8 (IS d aa J g g Jigeds saaa | Speed control pulley combination| 1 | 4LZS2-01.02.07
10 49M4052 shbica J& Shaft Key 8X7X36 1 | GB/T1096-2003-A8x28 -49M7066
11 14M7140 0 g Nut M10 6 GB/T6170-2000-M10
12 CR50510 S il danad i (S 2T Pull rod 1 | 4LZS2-01.09-20
13 CR50437 Aand (Bl alaT b Tension spring 1 | 4LZS2-01.02-01A
14 ACR60897 | A ¢S cludanid glb g gJiise4ssa2a Tension pulley combination 1 | 4LZS2-01.02.04
15 19M7378 G U e Cap Screw M8X45 2 GB/T5783-2000-M8x45
16 ACRB0371 | QS ¢S i danii 4 gara 0 385 | Welding of front fixing base 1 | 4LZS2-01.02.05a
17 ACR60369 S IS danid B 0 Jlagi Ay Welding of rear fixing base 1 | 4LZS2-01.02.03
18 24M7040 ATyl g Flat washer 11X21X2 6 GB/T97.1-2002-10
19 12M7008 syl Spring washer 8 1 | GB/T93-87-12
20 14M7031 0 g Nut M12 1 GB/T6170-2000-M12
21 ACR60372 CAS A8 03 512680 (6 93 Welding of reel post 1 | CD40zQ.1.2.2.3
22 CR50435 OAIS g 3 01 1380 o Platen 3 41.752-01.02-02
23 24M7036 LT Flat washer 9X17X1.6 6 GB/T97.1-2002-8
24 12M7008 by Spring washer 8 6 | GB/T93-87-8
25 19M7288 BT~y Cap Screw M8X30 6 GB/T5783-2000-M8%30
26 19M7724 O O e Cap Screw M10X45 1

)
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1 Dead axle of tension pulley 1 41.7S2-01.02.04-01

2 CR50438 OS G dandd (Sl (A 52 Tension pulley 2 41.7S2-01.11-01

3 JD30071 Sl Bearing 2 GB/T276-94-6204-2RS

4 40M1863 JREIPR SRR Circlip for hole 47X1.75 2 GB/T 893.2-86-47

5 40M7080 s Sy Ja Circlip for shaft 20X1.2 2 GB/T 894.2-86-20

6 CR50439 Movable axle of tension pulley 1 41.ZS2-01.02.04-02

7 ACR60370 QRS (S G Al Ay Welding of tension pulley bracket 1 41.ZS2-01.02.04.01

8 12M7014 sl Spring washer 12 1 GB/T 93-87-12

9 14M7031 o ga Nut M12 1 GB/T6170-2000-M12

AR
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1 CR50512 Gl pADY 4 il AEES) il Eccentric shaft 1 41.752-01.09-11A

2 CR50477 A gh) G Sy A Telescopic reel tooth holder 12 4L752-01.09-13

3 11M7024 el Cotter pin 4x36 12 GB/T91-2000

4 CR50511 Gz p A AJ) gl (ALK Telescopic tooth 12 CD40ZQ.1.3-03

5 19M7166 OiR U e g Cap Screw M10X20 2 GB/T5783-2000-M10%20

6 12M7013 ERCERT Spring washer 10 19 GB/T93-87-10

7 14M7140 0 g Nut M10 4 GB/T6170-2000-M10

8 CR50510 S il danad B LES alilimy | Pull rod 1 41.7S2-01.09-20

9 CR50509 i p A AJ) g B Tension spring 1 41.752-01.09-21b

10 CR50508 22 12¢83 (3 Fixing plate 1 41.752-01.09-19

11 19M7167 G (e Cap Screw M10X25 2 GB/T5783-2000-M10x25

12 CR50497 Gl A Shim plate 1 41.7S2-01.09-22

13 CR50474 ) gin) AEK Al s Eccentric shaft adjusting block 1 4L.2S52-01.09-18

14 24M7036 e ET) Flat washer 9X17X1.6 35 GB/T97.1-2000-8

15 45M7053 e o Pin shaft 1 GB/T882-2008-B8x60

16 CR50476 Ad) gl i o Slider 1 41.752-01.09-17

17 11M7059 el Cotter pin 3.2X20 1 GB/T91-2000-3.2x20

18 19M7576 3R o O Hex Socket Head Screw M10X30 9 GB/T70.1-2000-M10x25, SUB FOR 19M8328

19 CR50473 S s A gy Right bearing seat 2 41.752-01.09-16b

20 JD30198 Sy Bearing 2 GB 276-94-6205-2RS

21 40M1865 PRECPR ST Circlip for hole 52x2 2 GB/T893.1-1986-52

22 49M4049 bl A Shaft Key 8X7X25 1 GB/T1096-2003-A8x25

23 CR50506 g p AL Al g JAka Dead axle 1 41.752-01.09-24A

24 19M7165 g s e gy Cap Screw M8X55 3 GB/T5783-2000-M8x55

25 CR50475 A g il o Crank arm 2 1 CD40zQ.1.3-09

26 12M7008 g Spring washer 8 37 GB/T93-87-8

27 14M7029 LB Nut M8 35 GB/T6170-2000-M8

A
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28 CR50482 A g bl aa Crank arm 1 1 CD40zQ.1.3-08

29 58M5575 Voo gu g Screw-cap type grease nipple | 1 GB1154-89-M10X1 B &
30 | CR50507 Sl Gy g Bush ing 1 | 4LZS2-01.09-08

31 CR50505 ¢ G Positioning bush 1 41L.72S2-01.09-10

32 | CR50480 (i A gy Small wheel hub 1 | 4L7S2-01.09-23

33 | CR50504 s p B i3 Can e Ja &S Input shaft 1 | CD30Q-01.09-04A

34 49M7065 ki A Shaft Key 8X7X40 1 GB/T1096-2003-A8x40
35 49M4052 hibiaa A Shaft Key 8X7X36 1 GB/T1096-2003-A8x36
36 ACR60895 | ok 43 siu Syl 5 i3 4iuusy s Jiisa 4= 3034 Large wheel hub 2 41.7S2-01.09-05A

37 ACR60633 Sl Bearing 1 GB/T 281-1994-1305

38 CR50479 R SPRIELPY Left bearing seat 1 41L.Z2S2-01.09-03X

39 | CR50502 ¢ g Spacer bush 1 | 4L7S2-01.09-06

40 CR50478 G p RSl Al gl el E 0 Sprocket 1 41.752-01.09-02

41 E12817 AT g Flat washer 11X40X4 1 41252:08.05.01-01, 24M7178,CRE0443

v
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42 | ACR60499 Tt A4 4 gara Welding of end plate 2 1 CD40zQ.1.3.3

43 | ACR60499 Tt A A4S gara Welding of end plate 1 2 CD40ZQ.1.3.2

44 | ACR60500 ¢ - gyl A& 4s e | End plate 1 CD40ZQ.1.3.2-01

45 | 19M7139 g (i g Cap Screw M8X20 33 GB/T5783-2000-M8x20
46 | CR50513 p Ay oy e cuslidad  Reinforcing plate 1 1 | 4LZ52-01.09.02B-09

47 | ACR60389 i p ABY mu e Al gid | Welding of feeding auger cylinder 1 CD30Q-01.09.02C

48 | 19M7660 a8 g psd O Inner hexagon cylindrical head screw | 30 GB/T70.1-2000-M8x20
49 | ACR60387 A A 4l gid & 430 | Welding of sight hole cover 1 41.ZS52-01.09.03E

50 | CR50483 A i) (Sl g Guide sleeve 12 41.7S2-01.09-14A

51 | 19M7163 il G s gy Cap Screw M8X25 3 GB/T5783-2000-M8x25
52 CR52878 O PIN 1

53 11M7080 Japed Cotter pin 2.5X16 1

54 724651 CAS ) g FLAT WASHER 26x40x1 5

Y4
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1 14M7031 o A Nut M12 6 GB/T6170-2000

2 12M7014 By Spring washer 12 1 | GB/T93-2000

3 24M7047 ATyl g Flat washer 13X24X2.5 2 GB/T97.1-2002

4 ACR60054 st b (o 3l A Welding of tensioning bracket 2 41.ZS2-02.04.02

5 ACR60656 dad duls Oil seal with inner framework 25x52X7 5 GB/T9877.1-1988

6 40M1865 PRECPR SIS EY Circlip for hole 52x2 2 GB/T893.1-1986

7 ACR60634 Sy Self-aligning ball bearing 1205 2 GB/T281-199%4

8 ACR60059 gl b e Welding of floating roller 1 41.7S2-02.04.01

9 CR50059 sl b g gla LIS il Floating roller shaft 1 41.752-02.04-05a

10 11M7015 el Cotter pin 3.2X25 2 GB/T 90-3.2*25

11 14M7184 DS 0 yga Slotted Nut M12 2 GB/T 6181-M12

12 P43660 $ o Jpdl B type pin 2 | 4LZS2-01.01-13X

13 24M7053 A Hdl Flat Washer 17X30X3 10 GB/T97.1-2000

14 ACR60061 s ) OIS aT edame | Welding of pull rod 2 41.752-02.04.03

15 CR50064 ¢ s Short spacer bush 2 41L.7S2-02.04-02

16 CR52886 Guga b e <auwdy (i | Rubber roller 2 41.7S2-02.04-04

17 CR50062 G Al e Long spacer bush 1 41.752-02.04-03

18 CR50061 Sl b il o35 13¢5 3 &b | Floating bracket shaft 1 41.7S2-02.04-01

)
—
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1 19M7167 G B g Cap Screw M10X25 2 GB/T5783-2000
2 12M7013 7Rs-B%-) Spring washer 10 2 GB/T93-2000
3 CR50443 Oy 299 A3 a9 Flat washer 11X40X4 2 41.752-01.02-04
4 CR53047 g3 (g Ao Conveyor trough and header pulley 1 41.752-02.02-01
5 14M7031 o 4a Nut M12 12 | GB/T 6170-2000
6 12M7014 g8y Spring washer 12 12 GB/T93-2000
7 19M7171 Ol i i gy Cap Screw M12X35 12 GB/T5783-2000
8 ACR60027 S an Welding of grass remover shield 2 41.7S52-02.02.01A
9 ACR60028 Qs i Bblag Welding of shaft tube 1 41.7S52-02.02.02
10 CR50060 g i il E o Drive sprocket (8T) 2 41L.Z252-02.02-03
11 CR50057 3t i Spacer bush 2 41.752-02.02-04
12 CR50058 O Al & e b Spindle 1 41.7S2-02D.02-06b
13 49M7065 ohbiaa A Shaft Key 8X7X40 1 GB/T1096-2003
14 49M7062 sl A Shaft Key 10X8X20 2 GB/T1096-2003
15 49M4059 bl A Shaft Key 8X7X70 1 GB/T1096-2003
16 CR50053 st aa N Conveyor trough and threshing
17 19M7560 g8 i s Cap Screw M6X16 6 GB/T5783-2000
19 12M7012 sl Spring washer 6 6 GB/T93-2000
20 ACR60640 S4 Bearing 6007-2RS 4 GB/T276-94-SUB FOR ACR60635
21 CR50055 Cash A (S (o6 Conveyor trough revolving bed 2 41.752-02.02-02
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1 ACR60882 gt g 31al) A (g i ga de gana Assembly of floating roller 1 41L.252-02.04A

2 ACR60058 gl pd A gy Welding of conveyor trough 1 41L.ZS2-02D.01b

3 ACR60057 gt gl ik dgg Welding of front sight hole cover 1 41.252-02.01.07

4 ACRG60036 3l A (Adia Quincunx handle 4 41L.752-02-04

5 ACR60056 Guslh ad e aa s dag Welding of rear sight hole cover 1 41.7252-02.01.08

6 19M7167 ChsE G e Cap Screw M10X25 4 | GB/T5783-2000

7 12M7013 By Spring washer 10 4 GB/T93-2000

8 24M7178 CAd iy Flat washer 10.5X30X2.5 4 GB/T97.1-2002

9 ACR61113 Cugl pad il slaial ) Ay Welding of anti-twining unit 2 41L.252-02.02.03A

SUB FOR
ACR60025
10 CR50054 Oush_d Ak oaliSlaa (39 Diaphragm (with 325 ground clearance) | 1 41.2S2-02A.02-07b
11 19M7139 G G e g Cap Screw M8X20 89 GB/T5783-2000
12 12M7008 Ay Spring washer 8 9 GB/T93-2000
13 24M7036 AT g Flat washer 9X17X1.6 6 GB/T97.1-2002
14 ACR60026 JA12 patiClaa (49 02 lag8i Ay Welding of bracket 1 41.752-02.02.04A
15 Assembly of conveyor trough spindle 1 41.7S2-02.02
16 ACR60055 sl b dant Blis gls Welding of conveyor trough guard 1 41L.72S2-02D.06a
17 JD30071 Sl Bearing 6204-RS 6 GBIT 276-94
18 CR50135 4 - (S s dandi S g9 Tension pulley 3 41L.752-06.01-01a
19 Platen 3 41L.7S2-01.01-02
20 Lock pin®2.5x40 1 QC/T623-1999
21 | ACR60062 Qs pad QIS IS a3 Chain (P=88 links) 2 GB/T5269-1999(P=38.1)
22 CR50065 sl i e Harrow rod 21 | 4LZS2-02.03-02
23 14M7166 A 0 ga Lock Nut 84 | GB/T6187.1-2000
24 ACRG60095 g dla el g Safety clamp 1 4L.7S2-02.10A
25 CR50086 O Pin shaft B16 1 GB/T882-1986
26 11M7028 Judl B type pin 5X32 1 41L.7S2-01.01-13X
27 ACR60024 gt S il dand g3k Welding of tension pulley bracket 1 41L.2S52-02.05
28 CR50167 OS Sl A (g5 B Tension spring 1 CD40Z.3-07
29 CR50163 A S it ey Adjusting screw 1 41L.7S2-03.12-01
30 14M7140 0 g Nut M10 2 GB/T6170-2000
31 CR50123 hp p AL & e A V belt 2
Yo
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1 19M9201 A ad i Cap Screw M16X30 6 GB/T5786-M16x1.5%30

2 12M7017 syl y Spring washer 16 6 |GB/T93-87-16

3 CR50026 Ml ydly Shaft end ring 6 |4LZS2-09-06

4 CR50022 S JUT A Intermediate shaft input pulley 1 41.Z252-09-02

5 58M7004 7 s ok Grease nipple M6 1 JB/T7940.1-1995-M6

6 CR52890 Sl Ay Bearing pedestal 1 |4LZS2-09-08

7 UEL307 e cdd vo Kk Outer spherical rolling bearing 1 GB/T3882-UEL307

8 49M7064 sl A Shaft Key 10X8X60 1 GB/T 1096-1979-A10x60

9 CR50024 S U g il Intermediate shaft 9 |4LZS2-09-01c

10 49M7063 bl A Shaft Key 10X8X40 1 GBI/T 1096-1979-A10%40
11 49M4074 sl A Shaft Key 10X8X63 1 GBI/T 1096-1979-A10%63
12 Intermediate shaft output sprocket (1) 11 | 4LZS2-09-04c

13 CR50170 PSS Intermediate shaft output sprocket (2) 1] | #LZ52-09-03-CRSOLT0(ASAGO-16T), CR52962
14 CR50171 S JA) Intermediate shaft output pulley 7 | 4LZS2-09-05

15 24M7026 Ayl g Flat washer 9X17X1.6 4 GB/T95-8

16 12M7008 By Spring washer 8 4 |GB/T93-87-8

17 19M7163 G (e Cap Screw M8X25 1
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1 ACR60823 Juf Jise 4s gara Assembly of cleaning sieve 1 |4LZS2-04.01g

2 ACR60824 Jul oy sliigads gaxa | Cleaning sieve combination 1 |4LZS2-04.01.07

3 ACR60100 i ) ALl Ay ds gara Welding of tail sieve connecting plate 1 |CD40ZQ.2A.3.6.1

4 CR50092 Juf i ) Al Welding of intermediate shaking screen

5 CR50091 Jusd g4l Tail screen 32 | 4LZS2-04.01.06-01a

6 ACR60826 Jul d e cid g 5lige 4 gaaa | Assembly of sieve case drive shaft 1 |4LZS2-04.01.04a

7 CR50093 Juf gl (o) Alldioaijlig&i eyl | Welding of tail sieve lower support 1 |4LZS2-04.01.05

8 CR50108 T3S REESI T Platen for lower seal rubber plate of sieve case

9 CR50107 -5 SL Lower seal rubber plate of sieve case 1 |4LZS2-04.01-07

10 | ACR60106 KK e gana Welding of tailstock lower support 1 |4LZS2-04.01.03

11 ACR60021 Juf Gl cy g ds gana Welding of front guide support plate 1 |CD40ZQ.2A.35

12 24M7036 LELY) Flat washer 9X17X1.6 31 | GB/T95-85-8

13 12M7008 byl Spring washer 8 39 |GB/T93-87-8

14 19M7139 i i g Cap Screw M8X20 22 | GB/T5783-2000-M8x20

15 14M7029 (3" Nut M8 31 | GB/T6170-2000-M8

16 19M7560 i i gy Cap Screw M6X16 66 |GB/T5783-2000-M6x16

17 24M7054 ATyl g Washer 6.4X12.5X1.6 137 | GB/T95-85-6

18 12M7012 sl Spring washer 6 71 | GB/T93-87-6

19 14M7027 oA Nut M6 71 |GB/T6170-2000-M6

20 12M7013 g Spring washer 10 6 |GB/T93-87-10

21 19M7382 Ol i o gy Cap Screw M10X40 6 | GB/T5783-2000-M10x40

22 19M7077 gl G s gy Cap Screw M6X20 5 | GB/T5783-2000-M6x20

23 JD29980 Sl Deep groove ball bearing 2 | GB/T276-94-6203-2RS
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1 CR50105 Jus sl o Juall Jla ad dacd Upper connecting plate 41.ZS2-04.01.07-01
2 ACR60105 Ju s s oy 4o gana 01 1ag8S Welding of sieve plate support 4 |4LZS2-04.01.07.03
3 CR50106 JLs (sl oy 021 Jag8S dand Lower connecting plate 2 |4LZS2-04.01.07-02
4 ACR60103 Ju 048 gara Welding of screen 24 | 41L.7ZS2-04.01.07.01
5 | ACR60104 JLS oaliS AT 5y AS gana Welding of regulating sieve plate 2 | 4LZS2-04.01.07.02
6 24M7036 LT Flat washer 9X17X1.6 GB/T95-85-8
7 12M7008 syl y Spring washer 8 GB/T93-87-8
8 19M7163 gl G e gy Cap Screw M8X25 GB/T5783-2000-M8x25
9 226250 LT Washer 6.5X16X1.5 135 |GB/T95-85-6
10 11M7078 el Cotter pin 2X20 104 | GB91-2000-2%20
11 | CR50110 | wsaw ;& G, clind oi)2g8d o3 4acd | Right seal platen 1 |4LZS2-04.01-03
12 | CR50111 Jusf Gl S ) dliay Seal rubber plate LEFT 1 |4LZS2-04.01-01b
13 CR50111 Juse Gl 8 ) diay Seal rubber plate RIGHT 1 |4LZS2-04.01e.02 SUB FOR CR50112
14 | ACR60020 e Gld 4 gara Welding of sieve case 1 |4LZS2-04.01e.02
15 CR50109 | i coam € () diu oai g s b dausi | Left seal platen 1 |4LZS2-04.01-02
16 | CR50099 Juf wigus Woven sieve 1 |4LZS2-04.01-04a
17 CR50097 (6285 02 g8 0l g8 dani Mesh screen platen 1 2 | 4LZS2-04.01-05a
18 CR50098 28 02 g5 il A Mesh screen platen 2 1 |4LZS2-04.01-06a
19 | 12M7012 oyl Spring washer 6 31 |GB/T93-87-6
20 19M7077 BT~y Cap Screw M6X20 31 | GB/T5783-2000-M6x20
21 14M7027 o84 Nut 22 |GB/T6170-2000-M6

o)
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1 14M7142 S ] Nut M16 1 GB/T6170-2000-M16

2 12M7017 Al Spring washer 16 1 GB/T93-87-16

3 24M7053 GAT dl g Flat Washer 17X30X3 1 GB/T95-85-16

4 | CR50115 Jup cdd padiE Vibration sieve sprocket 1 41.7S2-04.01.04-05

5 | ACR60813 | Y+& RunlsKunlidiug4csara Outer spherical bearing with vertical seat 2 | GB/T7810-1995-UCP205

6 | CR50025 I bl iy Circlip 2 |4L752-04.01.04-01

7 | CR50117 Juot @bl Kyl Al gy Bearing pedestal with a seat 2 41.7S2-04.01.04-02a

8 | ACR61123 Wi g 9 Ky pily 45 ganna Deep groove ball bearing 2 ‘Z%”éééiﬁ‘ié%é%ff

9 | CR50118 S sy Eccentric wheel 2 |4LZS2-04.01.04-03
10 14M7140 o ) Nut M10 2 GB/T6170-2000-M8
11 | 12M7008 byl Spring washer 8 2 | GB/T93-87-8
12 24M7036 e ET) Washer 9X17X1.6 2 GB/T95-85-8
13 CR50114 Juf cdd KAl s Counterweight 2 41.ZS52-04.01.04-06
14 19M7574 AL s ol Flat Head Hex Socket M8X40 GB/T70.3-2000-M8x40
15 49M4039 sl A Shaft Key 6X6X32 1 GB/T 1096-1979-A6x32
16 49M7066 ki A Shaft Key 8X7X28 2 GB/T 1096-1979-A8x%28
17 CR50116 duf letl cdd Rear shaft 1 41.7252-04.01.04-04

oy
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1 ACR60013 JolodiagS (595 ugls Welding of front top cover 1 41.ZS2-03.01
2 ACR60016 Jo il 3 Welding of front concave plate 1 41.752-03.09b
3 CR50008 W il 5 o Adaad Intermediate screen 1 41.7S2-03-04b
4 ACR60015 pgd il ) Welding of rear concave plate 1 41.ZS2-03.11D
1 RN IRt Wikl L aseons
6 19M7139 Ghisf Gh s Cap Screw M8X20 12 | GB/T5783-2000-M8x20
7 12M7008 sy Spring washer 8 12 | GB/T93-87-8
8 24M7036 LECIW- Y Washer 9X17X1.6 2 GB/T97.1-2002-8
9 ACR60014 a9l odbigS g9y 9lS Welding of rear roller cover 1 41.Z252-03.02.01a
10 CR50005 psdodiysS 498 D 3,5 Grass guide plate 2 |4LZS2-03.02-01
11 14M7029 Y Nut M8 10 |GB/T6170-2000-M8
12 | ACR60231 S s 4iy Welding of thresher bracket 1 |4LZS2-03.03A.01f

ad
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| Ao led P LY S ol 7 e Gliadla

1 19M8073 s i e g Cap Screw M12X1.25X25 1 | GB/T5783-2000-M12x25

2 24M7180 ATyl g Washer 13X40X3 1 |GB/T96-85-12

3 CR50073 Gsia A il Jg Threshing bridge pulley 1 |4LZS2-03.06-08

4 | ACRB0812|  Sdimly 54iusy s kiisa4c sana | Outer spherical bearing with vertical seat 2 | GB/T7810-1995-UCP207

5 CR50076 QSia A (5 LS (gl o b Wheel 2 | 4LZS2-03.06-04

6 CR50077 oS A () o i (daa Wheel support sleeve 2 |4LZS2-03.06-03

7 CR50075 s QSia A jail bl Front roller shaft 1 | 4LZS2-03.06-07

8 ACR60093 G - Jyl oakygS il Welding of front tooth lever 1 3 |4LZS2-03.06.01b

9 | ACR60094 Sl y - Jg) oy sS Jatluw (i | Welding of front tooth lever 2 3 | 4LZS2-03.06.02c

10 CR50078 eSia A (5 LS () ol Intermediate wheel 1 | 4LZS2-03.06-05

11 | CR50158 Jo) qesia A jailuw uaij s | Front roller input sprocket 1 fLZSZ'“'06‘°1a‘cR5°158(ASA6°'3‘”)'CRSZ%“

12 CR50023 Ayl g Roller circlip 1 |4LZS2-03.06-02 ,CR50329

13 19M9201 sl S o Cap Screw M16X30 1 |GB/T5786-2000-M16x1.5x3

14 | 19M7139 OhS Gd pn Cap Screw M8X20 52 | GB/T5783-2000-M8x20

15 12M7008 By Spring washer 8 52 |GB/T93-87-8

16 14M7029 o sga Nut M8 36 |GB/T6170-2000-M8

17 | 49M4054 ki A Shaft Key 8X7X45 2 | GBI/T 1096-1979-A8x45

18 | 49M7063 (ki A Shaft Key 10X8X40 2 | GBI/T 1096-1979-A10x40
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1 ACR60812 | ¢Sl 4dugy ¢ 5liiga 4= sana| Outer spherical bearing with vertical seat GB/T7810-1995-UCP207
S 2 | GB/T7810-1995-UCP207
2 CR50076 QsSia i g S gl o i Wheel 2 |4L2S2-03.06-04
3 CR50077 QoS d g o b (Aia Wheel support sleeve 2 | 4LZS2-03.06-03
4 CR50078 Gssha i (o S (o) o i Intermediate wheel 2 |4LZS2-03.06-05
5 CR50083 (i8S oy oS il Rear roller shaft 1 |4LZS2-03.07-01
6 ACR60092 G - agd ol oS aibuw dai | Welding of rear tooth lever 1 3 |4LZS2-03.07.01B
7 ACR60091 Sl - pgd 02k oS jailuw i | Welding of rear tooth lever 2 3 |4LZS2-03.07.02B
8 CR50157 a9l QeSiad ailuw padj e | Rear roller sprocket 1 1 | #-#520307-02-CREOIST(ASARD-34T) , CR52963
9 Rear roller sprocket 2 (31T) 1 |4LZzS2-03.07-03
10 Circlip 1 |4LZS2-03.07-04
11 Bolt 6 |GB/T5783-2000-M10%40
12 CR50023 AT il g Roller circlip 1 |4LZS2-03.06-02, CR50329
13 19M9201 i Bl g Cap Screw M16X30 1 |GB/T5786-2000-M16x1.5%3
14 19M7139 i i gy Cap Screw M8X20 64 | GB/T5783-2000-M8x20
15 12M7008 By Spring washer 8 64 |GB/T93-87-8
16 14M7029 0 ) Nut M8 48 | GB/T6170-2000-M8
17 49M7063 ohbiaa JA Shaft Key 10X8X40 2 | GBI/T 1096-1979-A10x40
18 49M4072 ohbiaa A Shaft Key 10X8X50 1 | GB/T 1096-1979-A10x50
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1 | CR50163 b (S i oy Adjusting bolt 1 CD40Q.2.8-04
2 14M7140 o _sga Nut M10 3 GB/T6170-2000-M10
3 | ACR60120 sl 31 o)) an) Welding of conveyor trough clutch| 1 41.Z7S2-36.06b
4 CR50162 sl 3 a ) (ki Reversing operation handball 1 41.ZS2-36-04
5 | CR50167 S b dandi (g 95k Return tension spring 1 41.7S2-36-01a
6 | CR50166 Cuigta s aa) aily 8 Tension spring 1 41.752-36-02
7 | ACR60122 Custh b oS il dand 2 4 \Welding of tensioning arm 1 41.752-36.07.01b
8 JD30071 Kl Deep groove ball bearing 4 GB/T276-94-6204
9 | CR50165 AAS 08 b dandd (A g Tension pulley 1 41.752-36.07-01a
10 | 24M7179 RELRAY Flat washer 8.4X25X2 1 GB/T96-2000-8
11 12M7008 7R B) Spring washer 8 7 GB/T93-87-8
12 19M7162 g8 i s Cap Screw M8X16 1 GB/T5783-2000-M8x16
13 Welding of upper bracket plate 1 CD40Q.2.8.8 , CR50084
14 | ACR60112 Aand slaial Welding of rear baffle 1 CD40Q.2.8.9 , E.REVERSE
15 CR50274 OS Sl Al (Sl g2 68 Limit tension pulley 1 41.752-36.02-01 , E.REVERSE
16 | 40M7157 KPR SIPIEY Circlip for hole 48X1.75 2 GB/T893.2-86-48
17 24M7139 ATl g Washer 6.4X18X1.6 1 41.7252-36.02-02
18 | 12M7012 by g Spring washer 6 1 GB/T93-87-6
19 19M7560 g8 i s gy Cap Screw M6X16 1 GB/T5783-2000-M6x16
20 19M6872 iR i e gy Cap Screw M10X35 1 GB/T5783-2000-M8x35
21 CR52959 ) Sty glaiai Guide 1 41.752-36.01-01 ,FOR ASA 60(CR50168)
22 | ACR60395 SL Deep groove ball bearing 2 GB/T276-94-6206 ,FOR ASA 60
23 CR50169 s S e Jg Reversing drive pulley 1 4L.7S2-36.01-02 , E.REVERSE
24 CR50173 OS b danad i Limit support shaft 1 41.Z2S2-36.01-04a ,FOR ASA 60
25 | ACR60123|  wuuss Susa (Ao oxiylgdS 4y Welding of tension holder 1 41.752-36.03.01a , E.REVERSE
26 40M7163 ssaa Ky A Circlip for shaft 19X1.2 2 GB/T894.2-1998-19
27 CR50172 OS il A g Belt tension pulley 1 41.7S2-36.03-01 , E.REVERSE
28 CR50134 Aand (RAS b 4 Tension spring 1 41.752-01.02-01 , E.REVERSE
29 CR50085 OB Al g Ay Front upper connecting plate 1 CD40Q.2.8-06 , E.REVERSE
30 | ACR60099 st 2 dand glaial Alse Welding of front upper stop lever 1 CD40Q.2.8.10 , E.REVERSE
31 CR50133 0.3 g8 Lower bracket plate 1 CD40Q.2.8-05 , E.REVERSE
32 | ACR60118| e YU — (gl b 4ans slaialy | Welding of rear lower stop lever 1 CD40Q.2.8.6
33 | ACR60117 | e Chby— usla s2 dand slaial, | Welding of rear upper stop lever 1 CD40Q.2.85
34 | ACR60111 |  sh» Wb— (sl s2 daud slaial, | Welding of front upper stop lever 1 CD40Q.2.8.3
35 | ACR60110 | sba Gmly— Cashb i 4 slaia) ) | Welding of front lower stop lever 1 CD40Q.2.8.4
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1 | ACR60593 Sy Deep groove ball bearing 4 GB/T276-94-6004-RS
2 | CR50273 OS G pad s Sprocket tension pulley 2 41.752-03.16-01
3 | 24M7036 il ydl g Washer 9X17X1.6 2 GB/T96-2002-8
4 | 12M7008 by Spring washer 8 2 GB/T93-87-8
5 19M7163 OiR U e g Cap Screw M8X25 2 GB/T5783-2000-M8x25
6 | CR50145 | (S b i) af o ¢a | Guide plate 1 41.752-03.17-01
7 | CR50143 OS b paij s Tension pulley 1 41.752-03.17-03
8 JD30071 Sy Deep groove ball bearing 1 GB/T276-94-6204
9 | 40M7157 PN KPRSTSIEY Circlip for hole 48X1.75 1 GB/T893.2-86-48
10 | 40M7163 ssaa Ay A Circlip for shaft 19X1.2 1 GB/T894.2-86-19
11 CR50144 Juf oS Gl dawd @il Tension pulley shaft 1 41.752-03.17-02
12 CR50138 G g o8 Guide block 1 41.7S2-03.15-03
13 CR50139 OS Gl paad) e paly | Toothed platen 1 41.752-03.22-03
14 - - - |4LZS2-03.22-04
15 | 40M1865 JRECIPR SPREY Circlip for hole 52x2 1 | GB/T893.2-86-52
16 | ACR60595 Sl Deep groove ball bearing 1 GB/T276-94-6304
17 CR50137 ,).-P-'J Cﬁ Tension SprOCket 1 41.7S2-03.22-01-CR50137(ASA60-15T),CR52965
18 | CR50136 OS il A il Tension sprocket shaft 1 41.2S2-03.22-02
19 | CR50127 | <l camw Ju® cygll s Cleaning front right support slot 1 CD40Q.2A.3-11
20 19M7163 i Gl Cap Screw M8X25 1 GB/T5783-2000-M8x%25
21 19M7164 s i i Cap Screw M8X50 4 GB/T5783-2000-M8x50
22 19M7301 S G Cap Screw M8X40 1 GB/T5783-2000-M8x40
23 | CR50126 | o < s cusliJdia | Cleaning front left support slot 1 CD40Q.2A.3-12
24 | ACR60114 i) Bllaa s Welding of threshing transmission diaphragm 41.7S2-03.13a
25 24M7036 AT il g Washer 9X17X1.6 GB/T97.1-2002-8
26 | 12M7008 oy Spring washer 8 8
27 14M7029 o g Nut M8 6 GB/T6170-2000-M8
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iy | e led b g el s lans claadle
1 19M7077 T8y Bolt 9 GB/T5783-2000-M6x20
2 | 12m7012 sl Spring washer 6 9 GB/T93-87-6
3 24M7139 N Washer 6.4X18X1.6 9 GB/T96-87-6
4 CR50097 (6055 0 1280 ol 68 dan Mesh screen platen 1 2 41.Z2S52-04.01-05a
5 CR50098 $ 85 02 13¢50 Ak danis Mesh screen platen 2 1 41.752-04.01-06a
6 CR50099 ek w0 gus Woven sieve 1 CR20Q.08.01-01
7 - Support sleeve 5 CR20Q.08.01-02
8 - Welding of upper sieve support frame | 1 CR20Q-08.01A.01
9 - Woven sieve 1 CR20Q.08.01.01-01
10 - Transverse platen 2 CR20Q-08.01A-01
11 CR50113 ¢ dans Vertical platen 2 CR20Q-08.01A-02
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Gy | el PRy el 7 K{RYS it
1
2 | ACRB083L| il y sl gl S g b (s i s 42 g Assembly of horizontal tailings auger 1 |4LZS2-05.02
3 49M4027 i A Shaft Key 5X5X25 1 |GB/T 1096-1979-A5x25
4 | ACR60082 & 6 ol Gy e Inner toothed cover 1 [4LZS2-05.03.02
5 | ACR60083 AlAS (S S A gy Welding of re-thresher outer guard 1 |4LZS2-05.03.01
6 Bushing 1 |4LZS2-05.03-01
7 | ACR60084 o3 g8l gy Welding of side plate 1 |4LZS2-05.03.03a
8 Oil seal with inner framework 2 | GB/T9877.1-1998-FB25%x40
9 | ACRG0085| <l ;58 1) &l jos As saa Biblas lE | BoOX 1 |4LZS2-05.04-02
10 Deep groove ball bearing 1 |GB/T276-94-6204RS
11 | 40M1863 KPR SIPIEY Circlip for hole 47X1.75 2 | GB/T893.2-86-47
12 Sprocket 1 (14T) 1 |4LZS2-05.04-04
13 | 24M7036 ATyl g Washer 9X17X1.6 1 |GB/T5287-2002-8
14 | 12M7008 s il Spring washer 8 8 |GB/T93-87-8
15 | 19M7162 g8 i s Cap Screw M8X16 1 |GB/T5783-2000-M8x16
16 | ACR60087 258l Roller chain 1 |GB/T1243-1997-415H-1-48
17 Rubber gasket 1 |4LZS2-05.04-03
18 | ACR60086 e gl ld ddagy 595 L9S Box cover 1 |4LZS2-05.04-01
19 Circlip for shaft 1 |GB/T894.2-86-25
20 Deep groove ball bearing 1 |GB/T276-94-6005RS
21 | CR50197 df il gl il g Sprocket 2 (13T) 1 |4LZS2-05.04-05
22 | 24M7036 EEL T Washer 9X17X1.6 4 | GB/T97.1-2002-8
23 Bolt 4 | GB/T5783-2000-M8x20
24 Large washer 5 | GB/T96-2000-6
25 Washer 16 | GB/T97.1-2002-6
26 Spring washer 16 | GB/T93-87-6
27 Nut 8 | GB/T6170-2000-M6
28 Cross recessed countersunk head 5
29 Washer 5 |GB/T96-2002-8
30 Nut 5 | GB/T6170-2000-M8
31 Bolt 8 | GB/T5783-2000-M6x20
v
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iyl o led PRy el 7 axs Cilliadle
1 Plug 1 41.752-05.05-04
2 CR50010 Sy A gy Bearing pedestal 1 41.752-05.05-01
3 JD30071 Sl Deep groove ball bearing 1 GB/T276-94-6203-2RS
4 Welding of mounting plate 1 41.252-05.05.02a
5 | ACR60088 i 500 91 g e Alea gy Welding of 2# elevating cylinder 1 |4LZS2-05.05.01b
6 Oil seal with inner framework 1 GB/T9877.1-1998-FB30x52
7 Circlip for hole — type A 1 GB/T893.2-86-52
8 Deep groove ball bearing 1 GB/T276-94-6205-2RS
9 CR50197 il p gl il s Bevel gear 1 (13T) 1 |4LZS2-05.05-05
10 Bolt 1 GB/T5783-2000-M12x10
11 Bolt 2 | GB/T5783-2000-M6x15
12 | ACR60037 adiialgl gl siigh s €  Bevel gearbox 1 | 4LZS2-05.05.04-02a
13 Deep groove ball bearing 1 GB/T276-94-6202RS
14 Bevel gear 2 (16T) 1 41.7252-05.05.04-01
15 Circlip for shaft 1 | GB/T894.2-1998-20
16 Deep groove ball bearing 1 GB/T276-94-6204RS
17 Circlip for hole 1 GB/T893.2-86-47
18 Spline shaft 1 41.7S2-05.05.04-03
19 Oil seal with inner framework 1 GB/T9877.1-1998-FB25x47
20 | ACR60089 i g s g e Welding of 2# elevating auger 1 |4LZS2-05.05.03c
21 Half shell 1 |4LZS2-05.05-02
22 CR50186 odliS (s 4,9 Diffuser plate 2 41.252-05.05-03
23 Nut 3 GB6170-2000-M8
24 Spring washer 3 GB/T93-87-8
25 14M7027 0 g Nut M6 3 | GB/T6170-2000-M6
26 12M7012 sl g Spring washer 6 7 GB/T93-87-6
27 24M7054 ST ) g Washer 6.4X12.5X1.6 3 GB/T97.1-2002-6
28 19M7077 Ol g i o gy Cap Screw M6X20 5 | GB/T5783-2000-M6x16
29 Bolt 6 GB/T5783-2000-M8x16
30 49M4099 i A SHAFT KEY 6X6X16 1 GB/T 1096-1979-A6%18
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1 CR50195 il gl gl o2l oS Aan Re-threshing tooth 1 2 41.ZS2-05.02-03
2 CR50196 & 5 gl gl ol g8 as Re-threshing tooth 2 2 41.Z7S2-05.02-04
3 19M7660 3R s od O Inner hexagon cylindrical head 12 GB/T70.1-2000-M8x20
4 | 12M7008 s g Spring washer 8 15 | GB/T93-87-8
5 | ACR60081 il gl gl S gy e Welding of 2# horizontal auger 1 41.7S2-05.02.01c
6 49M7066 sl A Shaft Key 8X7X28 1 GB/T 1096-1979-A8%28
7 19M7386 OhisS Ghd pu y Cap Screw M12X20 1 GB/T5783-2000-M12x16
8 12M7014 sl Spring washer 12 1 GB/T93-87-12
9 24M7180 LT Flat washer 13X40X3 1 41.7S2-05.02-01
10 | CR50194 S5 8N S e ) Drive sprocket (14T) 1 41.Z7S2-05.02-02
11 | CR50068 ¢t i Shaft sleeve 1 41.7S2-24.08-07
12 | CR50069 Sl A gy 2 Bearing seat cover 1 41.7S2-24.08-04
13 | JD30198 Kl Deep groove ball bearing 1 | GB/T276-94-6205
14 | CRS50071 Sl A gy (S Left bearing seat 1 41.752-24.08-03b
15 Nut 3 GB/T6170-2000-M8
16 Bolt 3 GB/T5783-2000-M8x%25
17 | ACR60392 | <&y gnile ) Alagk (3,948 s | Welding of tailings bottom casing 1 41L.ZS2-05.01b
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G| Aol Ly el laas E

1 | ACR60393 | @muibe s Al Gug4ssane  Welding of seed auger bottom casing 1 41.Z2S2-24.09b

2 | ACR60827 | adla jgilsl ajl-uy A5 gada Assembly of horizontal seed auger 1 41.Z2S2-24.08

3 Assembly of vertical seed auger 1 41.ZS2-24.06

4 | ACR60037 | 4slasalgl sla,gish oy x€ | 1# bottom transmission box

5 14M7140 o s Nut M10 1 GB/T6170-2000-M10

6 | 12M7013 By Spring washer 10 2 GB/T93-87-10

7 24M7178 AT g Flat washer 10.5X30X2.5 2 GB/T97.1-2002-10

8 Welding of tensioning baseplate 1 41L.7S2-24.02.01

9 | ACR60069 | 4asalsl sW,sisll uSi,€  Welding of chain guard 1 41.752-24.02
10 CR50193 OS Gl pad j9aa Chain guard support shaft 1 41.ZS2-24-12a
11 40M7119 PRSP ES Circlip for hole 35X1.5 1 GB/T893.2-86-35
12 JD30324 Sl Deep groove ball bearing ,17X35X10 1 GB/T276-94-6003-2RS
13 | 40M1823 BTV YR SGISTEY Circlip for shaft , 17X1 1 GB/T894.2-1998-17 ,40M1850
14 CR50192 | usilsh 08 b i) Sl (65 | Tension pulley 1 4L.7S2-13-15
15 | ACR60087 2580 & e puad; Roller chain 1 GB/T1243-1997-08B-48
16 | ACR60071 | &aa i) @l adusy g9y 098 Welding of chain guard 1 41.7S2-24.01
17 19M7165 OB U e g Cap Screw M8X55 1 GB/T5783-2000-M10x20
18 | CR50191 | 4dla il usus€ maij¢ s Drive sprocket (13T) ASA40 1 41.752-24-04
19 Washer 2 GB/T97.1-2002-6
20 12M7012 By Spring washer 6 2 GB/T93-87-6
21 19M7560 OhsS Ghd p my Cap Screw M6X16 2 GB/T5783-2000-M6x16
22 14M7031 o )= Nut M12 2 GB/T6170-2000-M12
23 CR50072 Adla 55 o) aalald Support rod 1 41.2S2-24-08
24 CR52883 A0 gl s maijE e Driven sprocket (11T) 1 41.7S2-24B-03 ,CR50190
25 Rubber plug 1 41L.7252-24-11
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iy | o lad PYS LYY ol 7 laas il

1 19M7386 A Sad i Cap Screw M12X20 1 GB/T5783-2000-M12x25

2 | 12M7014 by Spring washer 12 1 GB/T93-87-12

3 24M7180 GAT al g Flat washer 13X40X3 1 41.7S2-05.02-01

4 | CR50066 adly s gl e Seed pulley 1 |4LZS2-24.08-01

5 CR50067 doaa Ao g Input sprocket (23T) 1 41.ZS2-24.08-02

6 CR50068 ¢ i Shaft sleeve 1 41.7S2-24.08-07

7 CR50069 Sl A gy o Bearing seat cover 1 41.7S2-24.08-04

8 CR50071 Sl g Saa Left bearing seat 1 41.7S2-24.08-03b

9 | ACR60063| gute Jsii )0 (3)5 4 se2a | Welding of horizontal seed connecting 1 41.752-24.08.01

adla gl gl late

10 19M7301 g G e gy Cap Screw M8X40 8 GB/T5783-2000-M8x40
11 | 12M7008 s g Spring washer 8 15 |GB/T93-87-8
12 24M7036 AT il g Washer 9X17X1.6 15 | GB/T97.1-2002-8
13 19M7163 OB U e g Cap Screw M8X25 3 GB/T5783-2000-M8x%25
14 | ACR60066 Al sl o) S e e Welding of 1# horizontal auger 1 41.Z52-24.08.02¢c
15 49M5572 u&,'\hﬁ..uJLs Shaft Key 6X6X56 1 GB/T 1096-1979-A6x55 , 49M7061
16 49M4039 sl A Shaft Key 6X6X32 1 GB/T 1096-1979-A6x30
17 | ACRB0064 | 4dla sl sll ddausl g 4 gy 4 sa24 | Welding of extension tube 1 41.ZS2-24.04A
18 | ACRBO0BS | 413 sl sl oailaghi ddugs 4= saxe | Welding of square four-way fitting 1 4L.ZS2-24.05A
19 | ACR60072 i il gy 2l duls Oil seal with inner framework 1 GB/T9877.1-1998-FB22x48
20 40M7157 AENKPR STPISES Circlip for hole 48X1.75 1 GB/T893.2-86-47
21 | JD30071 Sl Deep groove ball bearing 1 GB/T276-94-6204
22 CR50014 oS gy End cap 1 41.752-24.06-01a
23 19M7139 OhS Gid p my Cap Screw M8X20 4 GB/T5783-2000-M8%20
24 | ACR60036 35l A e (S Quincunx handle 1 41.ZS2-02-04
25 CR50070 Lk A Sight hole cover 1 41.7S2-24-05
26 JD30198 S by Deep groove ball bearing 1 GB/T276-94-6205 , AZ20217
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1 58M7004 AT YETES Grease nipple M6 1 JB/T7940.1-1995-M6

2 CR50010 K s Adea gy Bearing seat cover 1 41.7S2-24.06-02b

3 JD30071 Syl Deep groove ball bearing 4 GB/T276-94-6204

4 Welding of grain throwing shield 1 41.Z2S2-24.07a.01

5 Grain retaining rubber plate 1 41L.252-24.07-01

6 Press strip 1 41L.Z2S2-24.07-02

7 24M7054 LT Washer 6.4X12.5X1.6 11 GB/T97.1-2002-6

8 12M7012 BT Spring washer 6 11 GB/T93-87-6

9 19M7560 G G o 2y Cap Screw M6X16 11 GB/T5783-2000-M6x16

10 19M7139 Gl G o 2y Cap Screw M8X20 16 GB/T5783-2000-M8x20

11 12M7008 s g Spring washer 8 12 GB/T93-87-8

12 24M7036 ATyl g Washer 9X17X1.6 12 GB/T97.1-2002-8

13 ACR60067 430 ) 91 81 g e Welding of extended 1# elevating auger 1 41.Z2S2-24.06.01¢c

14 ACR60068 Adl il sl) mube 4dwsy | Welding of extended 1# elevating auger 1 41.7S2-24.03

15 Welding of grain throwing shield inner 1 41.Z2S2-24.07.02

16 19M7077 g G e gy Cap Screw M6X20 4 GB/T6170-2000-M6

17 49M4099 (ki A Shaft Key 6X6X16 1 GBI/T 1096-1979-A6x18

18 ACR60072 dad dls Oil seal with inner framework 1 GB/T9877.1-1998-

19 40M7157 PRECPE SPISE Circlip for hole 48X1.75 2 GB/T893.2-86-47

20 CR50014 SR gy i End cap 1 41.752-24.06-01a

21 Paper washer of bearing pedestal

1 41.7S2-24.06-03
transmission box

22 Adjusting washer 1 41L.Z252-24.06.02-06

23 CR50197 Gl g8l i g 2# bevel gear (13T) 2 | 4LZS2-24.06.02-02 wsrosceiss

24 Blind cover 1 41.752-24B.06.02-01

25 ACRB0037 | 4iidlgl o, sl gusasf | Bevel gearbox 1 41.752-24.06.02-03b

26 49M4099 sl A Shaft Key 6X6X16 1 GB/T 1096-1979-A6%18

27 2# bevel gear shaft 1 41L.Z252-24B.06.02-04

28 49M7055 AN WPRSTEN Shaft Key 6X6X28 1 GB/T 1096-1979-A6x28

29 Oil seal with inner framework 1 GB/T9877.1-1998-

30 Transparent cover 1 41.ZS2-24B.06.02-05

31 19M7298 g G e g Cap Screw M8X35 2 GB/T5783-2000-M8x30

32 14M7029 0 sga Nut M8 2 GB/T6170-2000-M8

33 Throttle spring 2 QR.5.05-04
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1 19M7139 G G o 2y Cap Screw M8X20 1 GB/T5783-2000-M8x16
2 12M7008 s iy Spring washer 8 11 GB/T93-87-8
3 24MT7036 T Washer 9X17X1.6 1 GB/T96-85-8
4 JD30071 Sy Deep groove ball bearing 2 GB/T276-94-6204
5 CR50135 P - OS Gl A (A gy Tension pulley 1 41.7S2-06.01-01a
6 ACR60113 OS G Al Ay A4S gara Welding of fan tension bracket 1 41L.72S2-06.01.01
7 14M7168 (A8 0 sga Lock Nut M12 4 GB/T6170-2000-M12
8 12M7014 Al Spring washer 12 4 | GB/T93-87-12
9 24M7180 ATyl g Flat washer 13X40X3 4 GB/T97.1-2002-12
10 ACR60813 | Yo Kyl g Kl juls iy 4 saa Outer spherical bearing with 2 GB/T7810-1995-UCP205
vertical seat
11 CR50280 @ Gl Adjusting sleeve 1 41.7S2-06.06-02
12 CR50276 Al Ay AN g Fixing pulley 1 41.7S2-06.06-03
13 CR53555 153 293 ATl and Speed regulating washer 4 41.752-06.06-04 SUB FOR CR50279
14 CR50277 A Asly Aoy and Intermediate driven wheel of fan 1 41.Z252-06.06-07
15 CR50278 AL Ay gy aud Driven wheel of fan 1 41L.2S2-06.06-05
16 CR50281 s g Outer washer 1 41L.252-06.06-06
17 CR50023 e ) Circlip of fan shaft 17X42X6 1 41.752-06.06-08
18 19M7285 g s e gy Cap Screw M12X30 1 GB/T5783-2000-M8x25
19 19M7349 g s e gy Cap Screw M12X95 2 GB/T5782-2000-M12x90
20 24M7047 CAS il g Flat washer 13X24X2.5 4 GB/T96-85-12
21 19M9200 g s e gy Cap Screw M8X65 4 GB/T5782-2000-M8x65
22 24M7036 AT Ll Washer 9X17X1.6 4 GB/T95-8
23 14M7029 o g Nut M8 10 GB/T6170-2000-M8
24 ACR60217 A A Cdd As gara Welding of fan framework 1 41.7S2-06.06.01.01
25 19M7560 s i e gy Cap Screw M6X16 32 GB/T5783-2000-M6x16
26 226250 Ayl g Washer 6.5X16X1.5 32 GB/T95-8
27 CR50282 A Ay 0 Blade 8 41.752-06.06.01-01
28 12M7012 &b il g Spring washer 6 32 GB/T93-87-6
29 14M7027 o A Nut M6 32 GB/T6170-2000-M6
30 49M7065 ol A Shaft Key 8X7X40 1 GB/T 1096-1979-A8%40
31 19M7349 sl G e g Cap Screw M12X95 2 | GBI/T5782-2000-M12%80
32 24M7036 ATyl g Washer 9X17X1.6 6 GB/T97.1-2002-8
33 ACR60224 3L 0 As sada Welding of upper shell 1 41.7S2-06.02a
34 19M7139 s i e g Cap Screw M8X20 6 GB/T5782-2000-M8x20
35 ACR60225 Cualy 2y 4SS ) D QB 4s gaae | Welding of right lower shell 1 41.7S2-06.03a
36 ACR60226 G LAy ) D B 4e gaaa | Welding of left lower shell 1 41.7S2-06.07a
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1 Assembly of radiator 1 CD40QA.3.2b
2 | 19M7163 il G s gy Cap Screw M8X25 1 GB/T5782-2002-M10x65
3 | ACR60302 | ouaiil, Jaia s e ¥l 4 Radiator grille support plate/rear 1 CD40QA.3.2.5a
4 | 12M7008 o iy Spring washer 8 3 GB/T93-87-10
5 14M7140 0 yga Nut M10 3 GB/T6170-2000-M10
6 | ACR60869 | o's iSis éJfL'ﬁJA 4egaxa | Ajr filter assembly 1 41L.ZS2-29A.01b
Sy
7 | ACR6B0843 | usise ssikily gise4s a2 | New style radiator assembly 1 ZT40ZA.3.5A
8 | CR50308 | sils ) € 490 diwd  Cushion block for radiator 2 41.752-28-05
9 | 12M7013 S g Spring washer 10 4 GB/T93-87-12
10 | 19M7171 Gisf i e Cap Screw M12X35 4 GB/T5783-2002-M12x30,SUB FOR 19M7744
11 | CR50401 250 a9 Cuda Inlet pipe 1 41.Z252-28-03
12 | CR50309 05335 (A gA cia Outlet pipe 1 41.752-28-02
13 | CR50295 J5isa S ga i Engine air inlet pipe 1 CD40QA.3.3-01a
14 CR50403 o5y A g dand Radiator grille pull plate 1 41.7S2-28-17a
15 | 12M7008 s g Spring washer 8 5 GB/T93-87-8
16 | 14M7029 o g4 Nut M8 5 GB/T6170-2000-M8
17 19M7168 G Rl Cap Screw M10X30 2 GB/T5783-2001-M10x30
18 24M7040 Al g Flat washer 11X21X2 2 GB/T97.1-2002-10
19 | ACR60258 JsR Al Welding of exhaust pipe 1 CD40zQ.34.1
20 19M7168 G B g Cap Screw M10X30 2 GB/T5783-2001-M10x25
21 | ACR60257 Je R aaia Muffler assembly 1 CD40Q.3.4.1
22 | 19M7298 iR i i Cap Screw M8X35 1 GB/T5783-2002-M8x35
23 | CR50306 39380 s jlaghl 4y Hanging plate 1 CD40Q.3.4-01
24 | ACR60149 Jeig I @y Plastic diesel tank assembly 1 CD40Q.3.6.1
25 | ACR60268 | Jxigi® S oxi a8 4ans | Welding of oil tank band 2 CD40Q.3.6.2
26 14M7140 0 _sga Nut M10 4 GB/T6170-2000-M12
27 24M7178 GAT ) g Flat washer 10.5X30X2.5 4 GB/T97.1-2002-12
28 14M7142 (3" Nut M16 2 GB/T6170-2000-M16
29 12M7017 sl g Spring washer 16 1 GB/T93-87-16
30 | ACR60842 | Lsise4dy slise4s sana | Left front connecting plate 1 CD30Q-26-05
31 19M7501 Gl G e gy Cap Screw M16X110 1 GB/T5782-2002-M16x110
32 | ACR60250 Al Ve pgiga Assembly of engine 1 CD40QB.3A.1b
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1 Bolt 8 GB/T5782-2000-M10x50

2 12M7013 RN Spring washer 10 20 GB/T93-1987-10

3 CR50304 DS H) iy p) ygige 4dwr | Right front baseplate 1 CD30Q-26-01

4 19M7164 OhisS G pu y Cap Screw M8X50 12 GB/T5782-2000-M10x25

5 CR50300 e - g A Left front support 1 CD30Q-26-02

6 CR50298 Jsiga 8 A Right front cushion 41L.2S52-26-07

7 24M7180 ATyl g Flat washer 13X40X3 4 GB/T96.1-2002-12

8 12M7014 ERCERT Spring washer 12 10 GB/T93-1987-12

9 14M7031 0 Nut M12 4 GB/T6170-2000-M12

10 24M7040 Ayl g Flat washer 11X21X2 4 GB/T97.1-2002-10

11 19M7387 S U gy Cap Screw M12X40 6 GB/T5783-2000-M12x40

12 CR50297 25554 s (s Engine pulley 1 CD40zQ.3.1-01a

13 ACR60253 Ol - ol 4wt glaialy, | Lower shiftlever 1 41.ZS2-08.09.05

14 ACR60252 Vb - ol dansd glada) Upper shiftlever 1 41.752-17.01

15 | ACR60841 J8ise g Miisads saxa  Engine assembly 1 |4C6-95U32(C06-123)

16 | ACR60254 AT el glaia) Unloading belt gearshift bar 41.Z52-26.04

17 CR50302 Gl ) s g Aded Left rear support 1 CD30Q-26-04

18 CR50303 | <ligoud cray pj ssiga 43w | Right rear support 1 CD30Q-26-03
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1 Filter strainer 1 41.ZS2-28-19a
2 | ACR60147 5L & Kol Welding of radiator grille 1 CD40QA.3.2.4
3 Radiator grille handle 1 41.ZS2-28.03a
4 Rear filter strainer 1 41.Z2S2-28-20
5 | ACR60308 250 ALia Chair 6 XIM-E
6 | ACR60304 259 Aaia Ay Welding of chair mounting plate 6 CD30Q-35.10.02
7 Bolt 4 GB/T5783-2000-M8x25
8 | 12M7008 8 g Spring washer 8 6 GB/T93-1987-8
9 | 24M7036 AT il g Washer 9X17X1.6 6 GB/T97.1-2002-8
10 | ACR60306 e Ty Lock handle 2 CD30Q-35.10.03
11 | ACR6B0305 | ouiil) (tuima mbili AliS4ada | \Welding of regulating plate 1 CD30Q-35.10.01
12 | CC18145 st O Adjusting spacer pin 1 CD30Q-35.10-01
13 | ACR60307 ol (Aiua (g i Welding of radiator grille 1 41L.7S52-28.01J
14 Bolt 2 GB/T5783-2000-M8x15
15 | CR50182 Blia 5,58 Welding of clamp plate 1 |4LZzS2-28.07
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1 ACR60280 OraS (ol ds gana Welding of underbed assembly 1 CD400QB.4B.2c

2 ACRG0804 | (Aid ads amlill (55l ¢ Jlisa 4 sa24 | | eft guide wheel assembly 2 ZT40ZG.4.3.1e

3 CR50418 Gl - A ey dldds Rear guide rail 2 ZT40ZG.4-02

4 24M7047 CAS ydl g Flat washer 13X24X2.5 16 GB/T97.1-12

5 12M7014 by Spring washer 12 16 GB/T93-12

6 19M7389 OhsS Gid pw y Cap Screw M12X60 12 GB/T5783-M12x80

19M7189 S G e gy Cap Screw M12X80 4

7 ACR60801 Ky, glige 4o sana | Thrust wheel combination 10 CD40zQ.4.3.3d

8 ACR60803 dagselly, giliigadas saaa | Jockey pulley combination 2 ZT40ZG.4.3.4¢

9 CR50417 s - Ad s ddds Front guide rail 2 CD40QB.4-01a

10 CR52825 00+ ya g SiuY (Ad Rubber crawler 2 KQ550x90x52

12 ACR6B0864 | ©Sun gy (S G dandd ¢ i ga 4= ga34) Assembly of taveling tensioning unit 1 CD40QA.4.1.4a

13 ACRGB0863 | S quag Ay g JUES ¢ 5l sa 4= saxaa Assembly of power input 1 41.7S2-08.09.01c
14 CR50415 O o )28 aiyg Transmission fixing plate 2 ZT402G.4.1-01

15 19M7387 OhS Gd pn Cap Screw M12X40 8 GB/T5783-M12x40
16 12M7014 RSN Spring washer 12 10 |GB/T93-12

17 24M7047 ATyl g Flat washer 13X24X2.5 12 GB/T97.1-12
18 CR50413 RV-RPETE SYC XHCF B Drive wheel 2 CD40Q.4.1.1-01
19 ACR60272 S8 As gana 75 transmission assembly 1 CD400QB.4.1.1c
20 ACR60802 @ dily, gigads saaa | Thrust wheel combination 2 41.Z2S2-08.04.02a
21 ACR60244 AL ) dus Welding of front bottom plate 1 CD40QA.4.5d
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1 | CR50292 o), & dand Joined narrow V-belt 1 9J-4-1490
2 | 24M7040 ATyl g Flat washer 11X21X2 2 GB/T961-10
3 | 12M7013 sl Spring washer 10 5 GB/T93-10
4 | 19M7166 A Sad i Cap Screw M10X20 2 GB/T5783-M10%x12
5 | ACR60253 Ol - o)y dand (sladal Welding of belt baffle 1 41.7S52-08.09.05
6 | 14M7140 o s Nut M10 3 GB/T6170-M10
7 | 24M7040 Al g Flat washer 11X21X2 1 GB/T97.1-10
8 | CR50320 OS il dad 235126505 4y Pull rod pin shaft 1 41.7S2-08.09-04
9 | CR50319 S RAS 3T oy Regulating pull rod 1 CD30Q-08.09-05
10 | CR50318 S Walking tension spring 1 41.252-08.09-06¢
11 | CR50321 OS Gl A il Tension pulley shaft 1 4L.2S2-08.09.04-01
12 | JD30071 Sy Deep groove ball bearing 6204-2RS 2 GB/T276-94-6204-2RS
13 | CR50135 OS Ol a5 Tension pulley 1 41.ZS2-06.01-01-CR50317
14 | 24M7180 Ayl g Flat washer 13X40X3 1 GB/T97.1-12
15 | 12M7014 By Spring washer 12 2 GB/T93-12
16 | 19M7386 Gl G o 2y Cap Screw M12X20 1 GB/T5783-M12x20
17 | ACR60274] <SS A quay oS il dandi (A3 4y Welding of tension pulley fixing plate 1 41L.ZS2-08.09.03a
18 | 14M7031 o )= Nut M12 1 GB/T6170-M12
19 | 24M7053 LELY) Flat Washer 17X30X3 1 GB/T97.1-16
20 | 14M7142 BV Nut M16 2 GB/T6170-M16
21 | 19M7382 s G e gy Cap Screw M10X40 2 GB/T5783-M10x40
22 | ACR60975 OS b A g 93 Welding of tension pulley bracket 1 CD30Q-08.09.02¢
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1 19M8465 gl G s gy Cap Screw M12X1.25X35 7 GB/T5783-2000-M12x30
2 12M7014 7Rs-B%-) Spring washer 12 7 | GB/T93-87-12
3 CR50313 sl cdd Hal g Washer 25.5X37.5x1-8.6 1 41.752-08.09.01-01
4 CR50312 S e Ao Power input pulley 1 |4LZS2-08.09.01-02b
5 49M4049 (sl A Shaft Key 8X7X25 1 GB/T1096-A8x25
6 | CR50311 4y p5isa 59 JEE) g JA R <dd HST | Power input shaft 1 | 4LZS2-08.09.01-03d
7 | 40M1865 PRI SRS EY Circlip for hole 52x2 1 |GB/T893.1-1986
8 |JD30198-T| Sy Deep groove ball bearing 6205-2RS| 2 | CB/T276-94-6205-2RS , AZ20217.0D30198
9 19M6872 G R Cap Screw M10X35 3 GB/T5783-2000-M10x35
10 | 12mM7013 sl Spring washer 10 3 | GB/T93-87-10
11 | CR50314 Al g )4b Gy 4y Power input bracket 1 |CD40Q.4.1.3-05d
12 | CR50310 il g A1 Ghgs HST sl 4 Spline sleeve 1 |4LZS2-08.09.01-04c
13 | CR52923 o sha Ll g Paper washer 1 |4LZS2-31-30
14 | ACR60397, i Sl Kby Deep groove ball bearing 4 | GB/T276-94-6305-2RS
15 | CR50315 OuSiE ) 0k Input gear 1 |CD40Q.4.1.2-01
16 40M7011 Jsaa Sy Ja Circlip for shaft 25X2 1 GB/T894.1-25
17 | ACR60272 SR 4o gana Transmission assembly 1 |CD40QB.4.1.1c
18 | CR50322 S 8 ES (gl Left turn clutch lever 1 |CD40z.4.10-01
19 | CR50323 &N (s Right turn clutch lever 1 |CD40Z.4.10-02
20 270472 A i s Cap Screw M16X35 2 fgﬂg;gf"‘"lmoxl-?’ SUB FOR
21 CR50414 s iy Shaft end ring 2 41.752-08.04-03

)
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1 | CR50728 M alBT 93 Siudly Ghiga e | Seal cover 1 ZT402G.4.3.1-06
2 | CR50338 i (9 (A Al Guide rod shaft (left) 2 ZT40ZG.4.3.1-06
3 | ACR60638 (W alal (ojl Miduls  Oil seal NOK 77x40x18 1 AQ1389E
4 | CR50341 A Shaft collar 50x40x1 2 ZT402G.4.3.1-03
5 | ACR60637 Syl Deep groove ball bearing 6308 2 GB/T276-6308
6 | CR50342 Y Tension pulley 1 ZT40ZG.4.3.1-02b
7 | CR50412 (A a9 3k Syl O-ring 1 GB/T3452.1-90x2.65
8 | CR50343 T Flat washer 50x10.5x6 1 ZT40ZG.4.3.1-05
9 | 12M7013 By Spring washer 10 1 GB/T93-10
10 | 19M7167 Ol g i o gy Cap Screw M10X25 1 GB/T5783-M10x25
11 | 40M1873 JAENKPR STPISES Circlip for hole 90X3 2 GB/T893.1-90
12 | CR50340 gy e Outer tensing pulley cover 1 ZT40Z2G.4.3.1-04
13 JD7771 25 o AM10 Straight hydraulic grease nipple 1 JB/T1152-M10
14 | CR50344 oy L Tension sleeve 1 ZT40ZG.4.3.1-07b
15 | CR50345 s jlagha culy Fixing plate 1 |ZT40ZG.4.3.1-08
16 | 12M7008 ZR:-B) Spring washer 8 2 GB/T93-8
17 | 19M7163 gl G s gy Cap Screw M8X25 2 GB/T5783-M8x25
18 CR50346 (o S a il Tension bolt 2 ZT40ZG.4.3.1-09b
19 CR50347 ATyl g Washer 21X32X1.5 2 ZT402G.4.3.1-10
20 CR50348 oIS J48 Locking block 1 ZT402G.4.3.1-11b
21 CC18607 A o Quik Lock pin 1 41.ZS2-08.04.05-09
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1 | CR50382 o4 Cap nut M16 1 GB/T923-M16
2 | 12mM7017 Py S%P) Spring washer 16 2 | GB/T93-1987-16
3 | CR50327 LR Shaft end ring 2 41.752-08.04.02-06
4 | 19M7139 g (i e g Cap Screw M8X20 3 GB/T5783-M8x20
5| 12M7008 sl Spring washer 8 3  |GB/T93-8
6 | 24M7036 AT g Washer 9X17X1.6 3 GB/T97.1-8
7 | CR50332 | ey Ssiudy (i 8 | Inner dust cover 1 41.752-08.04.02-03a
8 | CR50331 | iy s K 5 g, wid Thrust wheel shaft 1 |ZT40ZG.4.3.3-01c
9 | ACR60073 i ddgy saidals | Combined mud-proof oil seal 1 MC35x62x13
10 | ACR60636 Saddy, Sy Deep groove ball bearing 1 GB/T276-94-6306-2RS
11 CR50334 el Thrust wheel 1 41.752-08.04.02e-01
12 | ACR60397 Saddy, Sy Deep groove ball bearing 1 GB/T276-94-6305-2RS
13 14M7142 o g Nut M16 1 GB/T6170-M16
14 CR52894 (ol sha iy Paper washer 1 41.7S2-08.04.02-05b
15 | CR50330 | <ldg, Siudy g @8 | Outer dust cover 1 41.ZS2-08.04.02-04d
16 24M7054 LT Washer 6.4X12.5X1.6 3 GB/T97.1-6
17 | 12M7012 R Bi) Spring washer 6 3 | GB/T936
18 19M7077 iR i i Cap Screw M6X20 3 GB/T5783-M6x20
19 51M7051 g cbd Ky ) O-ring 26.6X2.9 2 GB/T3452.1-2005-30%3.55
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1 CR50382 (32 Cap nut M16 1 GB/T923-M16

2 12M7017 sl Spring washer 16 2 GB/T93-1987-16

3 CR50327 AT g Shaft end ring 2 41.252-08.04.02-06

4 19M7139 GAsE G Cap Screw M8X20 3 GB/T5783-M8x20

5 12M7008 7Rs-B%-) Spring washer 8 3 GB/T93-8

6 24M7036 AT g Washer 9X17X1.6 3 GB/T97.1-8

7 CR50332 A g Sy gy 0 Inner dust cover 1 41.Z2S2-08.04.02-03a

8 CR50335 &0 AR i Thrust wheel shaft 1 41.7S2-08.04.02-02a

9 ACR60073 il gl Auls Combined mud-proof oil seal | 1 MC35x62x13

10 | ACR60636 gy Sy Deep groove ball bearing 1 GB/T276-94-6306-2RS

11 CR50334 addy, Thrust wheel 1 41.752-08.04.02-01D

12 | ACR60397 i el gy Kl Deep groove ball bearing 1 GB/T276-94-6305-2RS

13 14M7142 (3" Nut M16 1 GB/T6170-M16

14 CR52894 ol sha iy Paper washer 1 41.7S2-08.04.02-05b

15 CR50330 A g Sy gy 0 Outer dust cover 1 41.Z2S2-08.04.02-04d

16 24M7054 ATyl g Washer 6.4X12.5X1.6 3 GB/T97.1-6

17 12M7012 by g Spring washer 6 3 GB/T936

18 19M7077 G R Cap Screw M6X20 3 GB/T5783-M6x20

19 51M7051 Ay, i Kyl O-ring 26.6X2.9 2 GB/T3452.1-2005-30%3.55

ayv

o 21 (5 3l oS o5 o



|

Assembly of jockey pulley assembly

A
! .,_7” 1
O0r 7~
Ll |
\ e
[ f
|
\ ,f,//-“
L (D
.-/f- )
\
p \ |
)
) |
‘,, l'
. _)" I‘I P
\ . f " ! \
> < / - |
\ 4 "™ / 7l
\ "/ fo~ / / f [ o)
/ ‘/ l l‘. Itv"‘
' 4 s /4
/I
.-/-

aA

IHP2100 Jo 29 93 o3 buoS

(o S g5 Sl g 48 gosxo

3
o 74
,/- - \
3 // -\
. e |
f 1/ f
f "l,' J _',|:
| 7
X
7
l“ / -
e \ .} Y" ~
- b .“,‘/'i' \
- .- "v ’/” I\
L (f] ‘
Ui _._/
A
< Lt .
) -
i

o 21 (5 3l oS o5 o



|

IHP2100 Juo 28 g9 o3 oS
iy | o lad PYS LYY ol 7 3 <aaa
1 CR50382 (37 Cap nut M16 1 GB/T923-M16
2 | 12m7017 PR3~ 1) Spring washer 16 2 GB/T93-16
3 CR50327 Al il Roller circlip 2 41.752-03.06-02
4 19M7077 O U e g Cap Screw M6X20 12 | GB/T5783-M6x20
5 12M7012 By Spring washer 6 12 | GB/T93-6
6 24M7054 LT Washer 6.4X12.5X1.6 12 |GB/T97.1-6
7 CR50328 o oS g (Agm SHudy Gl @ Inner dust cover of upper 2 41.7S52-08.04.03-06
jockey pulley
8 CR50325 il oS 0 B B il Upper jockey pulley shaft 2 41.752-08.04.03-02¢
9 51M7050 Sl bl Kyl O-ring 34.6X2.9 4 GB/T3452.1-35.5x3.55
10 JD30198 Syl Deep groove ball bearing 2 GB/T276-94-6205-RS
11 | CR50326 hdda S g, Upper jockey pulley 2 41.ZS2-08.04.03-01D
12 JD30071 Syl Deep groove ball bearing 2 GB/T276-6204-RS
13 | 19M7162 g s e gy Cap Screw M8X16 1 GB/T96.1-8
14 | CR52892 ol sha il Paper washer 1 GB/T93-8
CR52930 ol sha il Paper washer 1
15 CR50324 da oS g AR Sy iy @2 Outer dust cover of upper jockey | 2 41.ZS2-08.04.03-03
18 | 19M7162 s i e gy Ca.;; Screw M8X16 2 GB/T5783-M8x20
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1| Acre1061 ol p Dy s Uiiga 4 3424 | General assembly of upper control frame 1 | CD40QA5A4.1a ACR60870
2 CR50380 | wmobs el (AUl (i JgmaS 44 | Extinguisher holder 1 | 4LZzS2-12-07
3 19M7077 G il Cap Screw M6X20 9 | GB/T5783-2000 M6X20
4 12M7012 A8 Spring washer 6 9 | GB/T93-19876
5 24M7139 <Al il Washer 6.4X18X1.6 9 | GB/T97.1-2002 6
6 | ACR60246 o)) p A S (39 Welding of pattern floor 1 | CD40ZQ5A4.23
7 CR50378 ol ) p AL Caaul ) Csaw 19l pedal baffle 1 | CD40QA.5A4-01a
8 Pedal 1 | CD40QA5.4-01
9 19M7378 sk Ol e Cap Screw M8X45 3 | GB/T5783-2000 M8X45
10 12M7008 A Spring washer 8 3 | GB/T93-19878
1 24M7179 AT il Flat washer 8.4X25X2 3 | GB/T97.1-2002 8
12 14M7031 240 Nut M12 3 | GB/T6170-2000 M12
13 | ACR60343 ol p AL ¢y & | Welding of console holder 1 | CD40QA5A4.2.1a
14 L18950 sl Japd B tvpe pin 1 | 41.752-01.01-10
15 Flat washer 16 1 | GB/T97.1-2002 16
16 | ACR60247 ey Brake lever combination 1 | CD40ZQ5A45.1
17 CR50426 s o Pin shaft B16x120 1 | GB/T882 B16X120
18 | ACR60249 a5 08 Ji Welding of brake pedal lock handle 1 | 4LzS2-15.09b
19 19M7285 R il Cap Screw M12X30 3 | GB/T5783-2000 M12X30
20 12M7014 A Spring washer 12 3 | GB/T93-1987 12
21 24M7180 Tl Flat washer 13X40X3 3 | GB/T97.1-2002 12
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1 | ACR60342 Olad a ) 4y Assembly of header steering control unit| 1 41L.7252-15.02

2 | ACR60338 485 S a A Assembly of elevating control handle 1 4L.7S2-15B.01

3 | Ccr Welding of front instrument panel 1 CD40ZQ.52.4.1.1.3b ,OLD OP

4 | ACR60312 25 ) 0 i Front handrail 1 CD40ZQ.5A.4.1-02b

5 | ACR60260 oLl ) p DL b Welding of console framework 1 CD40ZQ.5A4.1.1¢c

6 | ACR60337 oalil ) a by 4l oai ag&i 4y | Welding of dead axle 1 41.7S2-15B.02.03a

7 | 19M7163 GRS i s e Cap Screw M8X25 12 GB/T5783-2000 M8X25

8 LIS ISnT) Flat washer 8 20 GB/T97.1-2002 8

9 | 12M7008 o iy Spring washer 8 20 GB/T93-1987 8
10 | 19M7077 i i i Cap Screw M6X20 14 GB/T5783-2000 M6X20
11 | 12M7012 R i) Spring washer 6 14 GB/T93-1987 6
12 | 726250 ATyl g Washer 6.5X16X1.5 14 GB/T97.1-2002 6
13 | CR51696 3,505003 QR (e Welding of left inner baffle 1 CD40ZQ.5A.4.1.7a ,OLD OP
14 Bolt cap 14 CD40QA.5.4-02
15 Bolt M8x45 4 GB/T5783-2000 M8X45
16 | ACR60310 oalil ) a iy (ol yls Lower coaming 1 CD40ZQ.5A.4.1-03
17 | 19M7185 gl G s gy Cap Screw M8X60 4 GB/T5783-2000 M8X60
18 CR50393 [ '&\)? S Sy g8 Front baffle 1 CD40ZQ.5A.4.1-01b ,OLD OP
19 | CR50394 Qedila Gy Sl s Front lower baffle 1 CD40QA.54.1-08 ,OLD OP
20 | CR50392 GIHS 3 sl Welding of left panel 1 CD40QA.5A4.1.2a ,OLD OP
21 | CR50379 o)y a I s Cran LS Left outer baffle 1 ZT402G.5.4.1-01 ,OLD OP
22 Cotter pin 4x28 2 GB/T91-2000 4X28
23 | 118950 8 Jadt " B tvoe pin 3 41.752-01.01-10
24 | CR50389 ol sl aal gaa Holder shaft 1 GB/T91-2000 4X28
25 | ACR60331 QS G ol a ) Welding of main clutch handle 1 ZT402G.5.4.14.1c
26 | ACR60332 s Sl o)y aR) Welding of reversing handle 1 CD40QA.5.4.1.5a
27 | ACR60333 EESIS KH P Welding of of unloading handle 1 CD40QA5A4.15.1a
28 Auxiliary gearshift handle assembly 1 ZT402G.5.4.1.11
29 | CR50371 sdid Gy gai aal bl 4l Main gearshift lever assembly 1 ZT40ZG.5.4.1.10
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1 CR50383 Ol poal Sida Header elevating handball 1 41.7S2-15.17
2 CR52034 i pal R8s R Dust boot 1 41.7S2-15.02-03
3 ACR60341 Olad aal Welding of control handle 1 41L.2S2-15.02.01b
4 ACR60342 Ul b ol Ay Welding of holder 1 41L.Z52-15.02.02
5 12M7013 T3 5) Spring washer 10 2 GB/T93-1987 10
6 Flat washer 10 5 GB/T97.1-2002 10
7 ACR60292 L M10 2 8 s Spherical plain bearing 2 JB/T5306-2007SQ10C-RS
SOL10C-RS (left handed)
14M7228 LR QUIFQge Nut M10 (left handed) 2 GB/T6170-2000 M10 (L)
CR50424 BES TSR TR Steering pull rod 1 41.Z7S2-15.02-02)
10 14M7140 B Nut M10 2 GB/T6170-2000 M10
11 Pin shaft B10x30 2 GB/T882-2008 B10X30
12 | 54M4422 S UEARPS! - PENRPE Jaw 4 (right handed) 2 41.7S2-15.01-02
13 11M7015 Jadd Cotter pin 3.2X25 2 GB/T91-2000 3.2X25
14 CR50423 i e AL aal Ll Header elevating pull rod 1 4L.2S2-15.02-01J
15 24M7178 ATyl Flat washer 10.5X30X2.5 2 GB/T96-2002 10

o 21 (5 3l oS o5 o



|

Assembly of lifting operation handle

IHP2100 Jo 29 93 o3 buoS
i g 5 Gl S I 0 p 501

o 21 (5 3l oS o5 o



|

IHP2100 Juwo & 0 cpbuoS

Y oo lads PR LY ralS 7 3 GUaaMa

1 CR50033 b ol il Small handball 2 41.752-15.20

2 ACR60336 U SIS o) Reel lifting control handle 1 4L2S2-15.01.01b

3 11M7015 Japd Cotter pin 3.2x25 2 GB/T91-2000 3.2X25

4 24M7040 e ET) Flat washer 11X21X2 2 GB/T97.1-2002 10

5 45M7059 aonl 43l 9 G Pin shaft B10x30 2 GB/T882-2008 B10X30

6 54M4421 sl 4al g Jaw 4 (right handed) 2 41.752-15.01-02

7 14M7140 (BT Nut M10 2 GB/T6170-2000 M10

8 CR50425 UIS S ) L Pull rod 2 41.7S2-15B.01-01J

9 ACR60338 45 dla o ) Unloading cylinder control 1 4L.ZS2-15B.01.02b

YoV
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1 CR50387 21 oyl il Auxiliary gearshift handball 1 41.7S2-15.19

2 | ACR60328 o3 sy g2 o jal Welding of auxiliary gearshift handle 1 41.ZS2-15.03.04c

3 24M7180 QaS Lyl Flat washer 13X40X3 1 GB/T97.1-2002 12

4 | 12M7013 S B P Spring washer 12 1 | GB/T93-1987 12

5 14M7031 o) Nut M12 1 GB/T6170-2000 M12

6 45M7066 a) Pin shaft B8X30 1 GB/T882-2008 B8X30

7 | 54M4422 2R - gl adli g Jaw 3 (right handed) 1 41.752-16-06

8 14M7140 ° g Nut M10 1 GB/T6170-2000 M10

9 CR50381 SR Ao aiun Gearshift pull rod 1 CD40QA.5.4.1-02)
10 14M7228 S UG Nut M10 (left handed) 1 | GB/T6170-2000 M10 (L)
11 CR52838 sl aali Jaw 5 (left handed) 1 | 4LZS2-15.03-02x
12 24M7179 Qa5 Lyl Flat washer 8.4X25X2 1| GB/T97.1-2002 8
13 11M7015 Sl Cotter pin 3.2X25 1 | GB/T91-2000 3.2X25
14 24M7179 a3 Al Flat washer 8.4X25X2 1| GB/T96.1-2002 8
15 | 12M7008 S8 Spring washer 8 1 | GB/T93-1987 8
16 19M7162 GER (b e Cap Screw M8X16 1 | GB/T5783-2000 M8X16
17 | CR50386 | oxsaussianl Jlaess)on | Gearshift handle rotating shaft 1 | 4LZS2-15.03-08
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1 CR50383 Olad g il g um a8l Jida | Stepless gearshift handball 1 | 4LZS2-15.18
2 ACR60314 e g sla 4y S ja o 8] Welding of main gearshift lever 1 | 4LZS2-15.03.05h
3 ACR60315 ] Welding of stepless gearshift bracket| 1 | 4LZS2-15.03.06
4 24M7085 AT ) g Flat washer 15X28X2.5 2 | GB/T97.1-2002 14
5 19M7393 Gis i gy Cap Screw M14X50 1 | GB/T5782-2000 M14X50
6 ACR60292 Ao M10 28 2 ﬁg:ggigfl plain bearing SQL10C-RS (left 1 | JB/T5306-2007 SQL10C-RS
7 14M7228 AR g g Nut M10 (left handed) 1 | GB/T6170-2000 M10 (L)
8 CR50371 o3 (4l g2l a4 dagl ) s Stepless gearshift pull rod 1 | ZT40ZG.5.4.1.10-01
9 14M7140 o A Nut M10 1 | GB/T6170-2000 M10
10 ACR60293 O K il g BB Spherical plain bearing SQ10C-RS | 1 | JB/T5306-2007 SQ10C-RS
11 11M7017 ddil Cotter pin 3.2X32 1 | GB/T91-2000 3.2X30
12 24M7053 AT il g Flat Washer 17X30X3 1 | GB/T97.1-2002 16
13 24M7040 AT g Flat washer 11X21X2 1 | GB/T97.1-2002 10
14 12M7013 bl Spring washer 10 1 | GB/T93-1987 10
15 14M7140 oA Nut M10 1 | GB/T6170-2000 M10
16 12M7119 Jasa s il g Wave spring washer 14 1 | GB/T955-1987 14
17 14M7141 o A Nut M14 2 | GB/T6170-2000 M14
18 CR50384 O Kl Friction pad 1 | 4LZS2-15.03-20
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1 ACRB0876 | 4liialgl o 5liiss 42 saaa | Assembly of grain unloading assembly | 1 CD40QA.6.3
2 CR50616 Aglas gl Jlad) e Arc platen 3 41.752-13-01 ,CR50002
3 24M7036 CAT il Flat washer 9X17X1.6 13 GB/T97.1-2002-8
4 12M7008 s 8y g Spring washer 8 13 GB/T93-87-8
5 19M7298 G G o Cap Screw M8X35 4 GB/T5783-2002-M8x%30
6 ACR60877 |  elils ¢y £ s Miiga 42 sa2a | Assembly of big grain bin 1 CD40QA.6.2
7 19M7181 S U gy Cap Screw M10X55 2 GB/T5783-2002-M10%55
8 24M7178 AT il g Flat washer 10.5X30X2.5 4 GB/T97.1-2002-10
9 12M7013 RSN Spring washer 10 4 GB/T93-87-10
10 14M7140 o ua Nut M10 2 GB/T6170-2000-M10
11 ACR60037 | 4daialgl g silgll S € Assembly of grain tank reversing box | 1 CD40QA.6.3.7
12 19M7139 S (i e gy Cap Screw M8X20 8 GB/T5783-2002-M10%40
13 ACRB0879 | sy (sl s ise 42 sa2a | Assembly of grain unloading tension 1 CD40QA.6.3.8

Aalas gl unit
14 19M7139 VS Uy gy Cap Screw M8X20 2 GB/T5783-2002-M8x40
15 ACR60046 |  4ulds sy 8 oai ag&i 4y | Welding of transmission box fixing 1 CD40QA.6.2.2.1
plate
16 ACR60029 | (.9, 4185 Al gl o2 jlag%3 4y Welding of rear bracket 1 CD40QA.6.3.5a
Al

17 CR50131 B type pin GB/T882-1986-20%95
18 24M7051 LA Washer 21X37X3 ; GB/T97.1-2002-20
19 11M7028 gl Cotter pin 5X32 2 GB/T91-2000-5%x32
20 Welding of oil cylinder fixing plate 1 41.7S2-13B.14
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1 ACR60052 el o S gy Welding of big grain bin 1 | CD30Q.6.2.1

2 CR50037 il 0 S Jal oy g0 dus | Adjusting plate 1 1 | 4LZS2-12B-02

3 19M7139 T YLy Cap Screw M8X20 8 GB/T5783-2002-M8x20

4 12M7008 By Spring washer 8 19 | GB/T93-87-8

5 24MT7179 AT g CAS g Flat GB/T97.1-2002-8

6 CR50036 o9 59 S @y Adjusting plate 2 1 | 4LZS2-12B-03

7 Welding of intermediate dispersing 1 | 4LZS2-12B.03

plate

8 CR50050 A& wjhdzr @b | Glass 1 | 4LZS2-12A-04

9 Sight hole cover 1 | 4LZS2-12A-20
10 19M7167 gl G s gy Cap Screw M10X25 10 | GB/T5783-2002-M10x25
11 12M7013 R Bi) Spring washer 10 10 | GB/T93-87-10
12 24M7040 AT g Flat washer 11X21X2 10 | GB/T97.1-2002-10
13 ACR60042 i o K S8 4y Welding of fixed mounting plate 1 | CD40QA6.23.1.1
14 CR50035 danddl QRIS BT 4 Bin locking return spring 1 | CD40Q.6.2.2-02
15 ACR60043 i o K J8 Galia Welding of lock clamp plate 1 | CD40QA.6.2.3.1.2
16 CR50034 G e £ 08 i a a1 Adsa Pull rod 1 | CD40QA.6.2.3-01
17 18950 s Judl B type pin 3 | 4LZS2-01.01-10
18 Cotter pin 2 | GB/T91-2000-2.5%20
19 ACR60041 il oy K J4B o gal Bin roll-out handle 1 CD40A.6.2.3.2
20 CR50033 W o R i Small handball 1 | 4LZS2-15.20
21 CR50042 D0 A JAla NS i e | Standby grain outlet extension plate 1 | CD40QA.6.2.1.2-03
22 | CR50041 | 4sadal a4 isyous Spile 1 | CD40Q.6.2.1.9-02

25

23 CR50049 Aglas Al gl (8 Chalia Fixing pin of auger drum 1 | CD40Q.6.3-04
24 CR50035 dand (i T i Grain tank lock return spring 1 | CD40Q.6.2.2-02
25 ACRG60049 | cnf ¢su Mhai-‘:l o33 3K 4y Welding of limit support plate 1 | CD40QA.6.3.4
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1 Circlip for shaft 1 GB /T894.2-86-25

2 | ACR60038| 4daidigl gl gish <€ | Grain tank reversing box assembly 1 CD40QA.6.3.7

3 24M7178 CAT ) g Flat washer 10.5X30X2.5 4 GB/T97.1-2002-10

4 12M7013 sl Spring washer 10 4 GB/T93-87-10

5 19M7382 A8 i o gy Cap Screw M10X40 4 GB/T5783-2002-M10x40

6 ACR60002 AR (S 8 dewd (glaia) Welding of grain unloading belt 1 CD40QA.6.3.7.3

gearshift lever

7 CR50294 ALAS (S S aa A V belt 1 GB/T1171-2006-C1803

8 CR50032 Aa5 (S8 A g Unloading transition belt pulley 1 CD40Q.6.3.7-01

9 49M4054 sl A Shaft Key 8X7X45 1 GB/T1566-9779 C8x45

YV\Y
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1 Deep groove ball bearing 2 GB/T276-1994-6006-2Z
2 Circlip for hole 2 GB/T893.1-86-55
3 Grain tank reversing box body 1 CD40QA.6.3.7.1-01
4 Circlip for hole 1 GB/T893.1-86-52
5 Bearing sleeve 1 CD40QA.6.3.7.1-03
6 Bolt 5 GB/T5783-2002-M8x25
7 12M7008 sl g Spring washer 8 7 GB/T93-87-8
8 24M7036 Ayl g Washer 9X17X1.6 5 GB/T97.1-2002-8
9 Bolt 5 GB/T5783-2002-M8x16
10 Box cover 1 CD40Z.06.01-06
11 Bevel gear (36T) 1 CD40Z.06.01-02
12 Key 8x7x25 1 GB/T1096-2003-A8X25
13 Washer 3 GB/T97.1-2002-6
14 12M7012 By Spring washer 6 3 GB/T93-87-6
15 Bolt 3 GB/T5783-2002-M6x20
16 Bearing cover 1 CD40Z.6.1-07
17 Shaft sleeve 1 CD40Q.6.3.7.1-02a
18 Deep groove ball bearing 2 GB/T276-1994-6205-Z
19 Bevel gear (18T) 1 CD40Z.06.01-03
20 Input shaft 1 CD40QA.6.3.7.1-02
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1 58M7004 7 o ok Grease nipple M6 1 JB/T7940.1-95-M6x1
2 19M7560 S Ui e gy Cap Screw M6X16 3 GB/T5783-2002-M6x16
3 12M7012 By Spring washer 6 3 GB/T93-87-6
4 CR50010 S ol A gy Bearing seat cover 1 41L.ZS2-24.06-02b
5 JD30071 K4l Deep groove ball bearing 1 GB/T276-94-6204-2RS
6 ACR60030 AlaT Al gl A gy Welding of grain unloading 1 CD40QA.6.3.3
cylinder
7 19M7163 Ui Uid pumy | Cap Screw MB8X25 4 GB/T5783-2002-M8x25
8 12M7008 By Spring washer 8 4 GB/T93-87-8
9 24M7036 ATl g Washer 9X17X1.6 4 GB/T97.1-2002-8
10 CR50011 Alis Al gl Ji Fixed support plate 1 CD40Q.6.3-05
11 14M7029 0 g Nut M8 2 GB/T6170-2000-M8
12 Bolt 5 GB/T5783-2002-M10%30
13 12M7013 By Spring washer 10 10 GB/T93-87-10
14 24M7178 QA ) Flat washer 10.5X30X2.5 10 GB/T97.1-2002-10
15 CR50009 | 4slisalglcygls &8 Grain unloading cylinder pull rod 1 CD40QA.6.3-01
16 Grain unloading transversing 1 CD40QA.6.3.6Z
assembly
17 49M7066 bl A Shaft Key 8X7X28 1 GB/T1096-2003-C8x28
18 ACR60035 | &liti ¢ 8 GiS mu e | 3# horizontal auger 1 CD40QA.6.3.1
19 49M4099 sl A Shaft Key 6X6X16 1 GB/T1906-2003-6x6x18 ,49M7054
20 ACR60031 adiidgd eyl | Welding of 3# elevating auger 1 41.7S2-13.02
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1| ACR60034 | 4143 415! a4 paza oxi g% 4duusy \Welding of big square four-way 1 | CD40QA.6.3.6
fitting

2 | CR50012 4plad dd gl 3 A Cleaning opening cover 1 | 4LZS2-13-02

3 | ACR60036 330k A9 i Quincunx handle 1 | 4LZS2-02-04

4 | ACR60037 adaialsl gl gilgl (s S 1 | 4L7S2-24B.06.02

5 | CR50014 a8 Gl End cap 2 | 4LZS2-24.06-01a

6 | JD30071 Sl Deep groove ball bearing 1 GB/T276-94-6204-2RS

7 Washer 1 | 4LZS2-24.06.02-06

8 | 40M7157 PAECEPR SIS EY Circlip for hole 48X1.75 2 GB/T893.2-86-47

9 Oil seal with inner framework 1 | GBIT
10 Oil seal with inner framework 1 GB/T
11 | CR52826 s pad Shim 34.5x46x1.5 1 | 4LZS2-13-12
12 | ACR60594 Sy Deep groove ball bearing 1 | GBI/T276-94-6005
13 | 19M7139 OhS i e Cap Screw M8X20 5 | GB/T5783-2002-M8x20
14 | 12M7008 AR Spring washer 8 7 | GBIT93-87-8
15 | 24M7179 AT iy Flat washer 8.4X25X2 5 GB/T97.1-2002-8
16 | 14Mm7140 i Nut M10 1 | GB/T6170-2000-M10
17 | 12M7013 A Spring washer 10 2 | GB/T93-87-10
18 | CR50019 TS Dust guard 2 | 4L752-13-19
19 | ACR60033 Al i Bilaa B4y Welding of sprocket box 1 | 4LZS2-13.05
20 | CR50191 A0 sl s S s e Drive sprocket (13T) ASA40 1 | CD40QA.6.3-02 ,CR50017
21 Big washer 2 | GB/T96-2002-12
22 24M7179 LA Flat washer 8.4X25X2 2 GB/T96-2002-8
23 | 19M7163 S (A Cap Screw M8X25 2 | GB/T5783-2002-M8x25
24 | CR50018 Al sl s g Drive sprocket (17T) 1 | 4LZS2-13-04a
25 | CR50021 S b A il Tension pulley shaft 1 | 4LzS2-13-18
26 | 40M1823 ssna S s Circlip for shaft , 17X1 1 | GB/T894.2-86-17
27 | JD30324 Sl Deep groove ball bearing ,17X35X10 1 | GB/T276-94-6003
28 A0M7119 JREIPR SIS TS Circlip for hole 35X1.5 1 GB/T 893.2-86-35
29 | CR50192 | 2ol OS Gl ) (S5 8 Tension pulley 1 | 4LZS2-13-15
30 | ACR60053 AGlaT Al e el Roller chain 1 | GB/T1243—1997-08B-1-50
31 | ACR60032| 288V s Bilaa b (lig s | \Welding of sprocket box 1 | 4L7S2-13.05
32 | 19M7166 S O s Cap Screw M10X20 1 | GB/T5783-2002-M10x20
33 | 49M7055 (ki JA Shaft Key 6X6X28 1 | GB/T1096-2003-C6x28
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1 | CR50351 st B type pin 1 GB/T882-1986-16x45

2 11M7028 dudl Cotter pin 5x32 1 GB/T91

3 CR50350 . Unloading tension arm base 1 CD40QA.6.3.8-01

4 | ACR60278 Adal 51 o) gl Welding of tension arm base 1 CD40QA.6.3.8.2a

5 24M7085 ATyl g Flat washer 15X28X2.5 1 GB/T97.1-2002-14

6 24M7179 CAT il Flat washer 8.4X25X2 1 GB/T97.1-2002-8

7 11M7017 dudl Cotter pin 3.2X32 1 GB/T91-2000-3.0x30

8 40M7080 e Sy A Circlip for shaft 20X1.2 1 GB/T894.2-86-20

9 CR50349 OS b dad Belt tension gear 1 41.ZS2-13-15
10 JD30071 Syl Deep groove ball bearing 1 GB/T276-94-6204-2RS
11 | 40M7157 JAIPE ST EY Circlip for hole 48X1.75 1 | GB/T893.2-86-47
12 | ACR60277|  44as 3l o)y JuSy asw | Unloading flexible shaft assembly 1 41L.72S2-13-14
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1 19M7163 OIS Ui e Cap Screw M8X25 9 GB/T5783-M8X25
2 | 12M7008 By Spring washer 8 9 GB/T93 8
3 Flat washer 8 10 GB/T97.18
4 | CR50088 G IS o lagkl Ay Connecting plate 1 CD40Q.2.8-02
5 | CR50087 Qs SIS o ylagSs Fixing plate 1 CD40Q.2.8-01
6 14M7029 084 Nut M8 1 GB/T6170-M8
7 | ACR60096| el oS - (ughh jasd dani Bllas 5ls | Welding of shield 1 41.752-02.09a
- | ACR60109| &}~ caghh i dandi Bllas j5ls | Welding of shield 1 41.752-02.09a
8 | ACR60010 e g Y Welding of mounting 2 41.752-10.09a
connecting shaft
9 | ACR60142 CnlaS Giis 3 98 Al gy Welding of tail shield 1 41.ZS2-10.07c
10 CR50177 oh e il 3tk Curtain 1 412S2-10-01b
11 | CRS50178 Sy 03y 021 1ag K0 iyl Curtain platen 1 41752-10-02b
12 Bolt M6*16 9 GB/T5783-M6*16
13 Flat washer 6 9 GB/T97.18
14 12M7012 syl g Spring washer 6 9 GB/T93 8
15 | ACR60133 GBS - G Gy glS Welding of lower rear shield 1 41L.ZS2-10.03
16 | ACR60125 G G (L g8 Welding of upper shield 1 41.7S2-10.01c
17 | ACR60134 S - o e Gy Hgls Welding of lower front shield | 1 41.7S2-10.02
18 11M7082 Jal Cotter pin 25X2.5 4 GB/T91 2.5*25
19 Flat washer 10 4 GB/T97.110
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1 | ACR60322 (Gt gy o 9830 Safety switch 1 CD40QA.7.18

2 | ACR60318 23 Buzzer 1 CD40QA.7.16

3 | ACR60319 Y Horn 1 41L.ZS2-Pl4a

4 | ACR60321 Jlada ) Alarm lamp 1 CD40QA.7.13

5 | ACR60108 L TR Safety Switch 1

6 | ACR60316 BYT-EVEN Electric box 1 ZT40QZ.7B.5

7 | ACR60327 L el 4 Combination instrument 1 CD40QA.7.6

8 | ACR60325 A3 9 gl s Combination switch 1 CD40z.7.9

9 | ACR60326 bl g g Key switch 1 JK404
10 | ACR60335 o ) o M (g 9 AL o jlagKl Ay Right rearview mirror holder 1 4L.ZS2-15.16.01a
11 | ACR60129 cla oS (85 £ Work lamp 1 CD40QA.7.9
12 | ACR60317 o)) a I s Adaud Instrument cable harness ZT402Q.7.B1
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1 | ACR60129 da s OS85 £ Work lamp 4 | CD40QA.7.9

2 | ACR60139 Onbpas e jhd £15a Rear turn signal lamp 2 | CD40QA7.11

3 | ACR60140 B £ License plate light 1 | CD40QA.7.12

4 | ACR60079 Al o K AN g Full-load sensor 1 | CD40QA.7.14

5 CR50046 il o K JAN ) g Ay Full-load signal base 1 | CD35H.9-02

6 | ACR60130 Gl p Ay 59, 4l saijlagfS Ay Left rearview mirror holder 1 | 4LZS-15.10.01a

7 | ACR60269 G g Al JAN ) guadin Fuel level sensor 1 | CD40ZQ.7.20

8 | ACR60004 AAT Al gl e 03100 0y (AR Switch limit plate 1 | CD40QA.7-02

9 | ACR60322 (483 A gl e sl gou g S Safety switch 1 | CD40QA.7.18

10 | CR50132 Alas Al gl e g sSae Ay Switch mounting plate 1 | CD40QA.7-03

11 | ACR60040 CleaS I (K g Al Bin cable harness 1 | CD40QA.7.4

12 | ACR60078 Onlaas Al s Add Threshing compartment wiring harness 1 | CD40QA.7.2

13 Bin cable harness 1 | CD25Q.7A4

14 | ACR60051 L3 o Ls gl Bin bottom lamp 1 | CD25Q.7A.8
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1 Fuse 10A 2 QC/T420-2004
2 Fuse 15A 5 QC/T420-2004
3 Fuse 25A 2 QC/T420-2004
4 Lamp relay 1 CD30Q-11.05-01
5 Flasher 1 CD30Q-11.05-03
6 Start relay 1 CD30Q-11.05-02
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1| CRS0289 A 0 1agl o Al Storage battery pull rod 2 | CD40Z.7-10
2 CR50152 sAk gYb s Storage battery cushion 1 | CD40z.7-09
3 AZ31454 SLACS i spal 8¢ 2dg VY (5 Storage battery 1 | 6-QW-120WF
4 | ACR60243 Sk o jlagkS L Storage battery platen 1 | CD40Z.7-08
5| ACR60239 Ak O adad s Main power switch 1 | JK861
6 | ACR60238 AL oS e ls Ay Welding of main power switch holder 1 | 4LZS2-11.01a
7 | ACR60237 Ay 4y 5 il e S Battery positive terminal assembly 1 | ZT40ZQ.7-01
8 | ACR60241 OS ada IS 4y (g 5l Jual JiS Battery negative terminal assembly 1 | 4LZS2-11-03
9 | ACR60242 403 4y oS adab byl Juls Engine bond strap 1 | QrR.22.8
10 | ACR60632 ol Kidd Water Temperature Sensor 1 | 4LZS2-P16
11 | ACR60233 BECIBTERT e Speed Transducer 1 | CD40QA.7.15
12 | ACR60631 S5 S gy SR ) g Engine oil pressure switch 1 | 4LZS2-P15a
13 | ACR60235 S ) Figa pa Al Engine cable harness 1 | zT402Q.7.3,CD40QA7.3
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Hydraulic system - main oil line,elevating and steering oil lines
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1 | ACR60359 Sl g b Manual control valve 1 41.7S2-31B-05
2 | 38M4319 Slguu ¢ Ra Hollow bolt 9 41.752-31-03
3 | CR52839 Ay ol g Combined seal washer 18 JB/T982-18
4 | ACR60357 asli i 9 i Sl g Salud Multiway valve oil inlet pipe 1 41.7S2-31-05
5 | ACR60358 S A a3 € Sl g SaLE | Multiway valve oil return pipe 2 CD40Q.8.1.2
6 | 234829 &R Steel strip clip ®32 2 QC/T621-032 SUB FOR 726822
7 | ACR60356 Ofis p A 4o aaad i ) Sl g e KaL& | Reel steel oil inlet pipe 1 CD40z2Q.8.2.2
8 | CR50432 el ydi J g S 0 Multiway valve control panel 2 | 1 4L.7S2-31-27a
9 | CR50431 plll padi J g S 2 Multiway valve control panel 1 | 1 41.7S2-31-28a
10 | ACR60360 Slgua pd Multiway valve 1 CD40QA.8.2.1
11 | 19M6755 Ui i e Cap Screw M6x35 8 GB/T5783-M6x35
12 | 12mM7012 syl g Spring washer 6 8 GB/T93-6
13 | 226250 ECRRAR Washer 6.5X16X1.5 8 GB/T97.1-6
14 | ACRB0350 | (gl b S 4 anedi pud 3 Sl g am SGba | Header oil cylinder oil inlet pipe| 1 41.7S2-31-18
15 | ACR60347 Slad S o gy ek KiLd Steering oil cylinder return oil pipe | 1 41.752-31-15
16 | ACRB0346 | conl ;-oba b S 4y anuilii i 5 Sl gy Kl Right steering oil inlet pipe 1 4L.7S2-31-13
17 | ACRB0348| i ¢l S Ay el i ) Sl g e Salui - Left steering oil inlet pipe 1 41L.7S2-31-14
18 | ACR60349 Shajd sa Steering oil cylinder 1 SL-JZXGB
19 | ACR60351 Cusla b Sa Header oil cylinder 1 CD40QA.8.2.3
20 | CR50430 s o Pin shaft B16x50 1 GB/T882-B16%50
21 | 24M7053 CAS il Washer 17X30X3 2 GB/T97.1-16
22 | 11M1388 Jusdil Cotter pin 3.2x36 2 GB/T91-3.2x35
23 | 728191 £l oy Oil pipe fixing plate 1 2 41.7S2-31-19 SUB FOR CR50434
24 | 19M7164 OB8 (B s g Cap Screw M8X50 2 GB/T5783-M8x50
25 | 12M7008 s g Spring washer 8 1 GB/T93-8
26 | 24M7036 KX Washer 9X17X1.6 2 GB/T97.1-8
27 | 14M7029 0 g Nut 8 2 GB/T41-8
28 | ACR60871 Sl g Sby (g 5Ll ga AS gana Hydraulic oil tank 1 CD40Q.8.1.3e
29 | 241692 8 Gy Oil pipe clamp 8 41.7S2-31-20
30 | ACR60367 G a AR Gl Cran i g 0 4161 Reel right steel pipe 1 41.7S2-31-10
31 | ACR60368 hs p AL G Cra il gy Al Reel left steel pipe 1 41.752-31-09
32 | ACR60366 S GAIS s el g KAl Reel oil cylinder hose 1 41.7S2-31-11
33 O-ring 7.5X1.8 1 GB/T3452.1-7.5X1.8
34 | CR52845 il g3 AL 4 Reducing tee 6 41.2S2-31-08
35 | ACR60365 OAS LIS dla Reel oil cylinder 1 SL-YG25%150A
36 | 45M7094 A& om Pin shaft B12x40 2 GB/T882B-B12x40
37 | 11M1388 Jasl Cotter pin 3.2x36 4 GB/T91-3.2x35
38 | 24M7047 RSN Flat washer 13X24X2.5 4 GB/T97.1-12
39 | CR52841 g am da g jha Reel oil cylinder joint 4 4L252-31-12
40 | 24M7054 AT Ll g Washer 6.4X12.5X1.6 5 GB/T97.1-6
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1 ACR60288 g oy Gear pump 1 | CD40Qs8.1.1
2 38M4319 Slgusa e Hollow bolt 7 41.7582-31-03
3 CR52839 2l il g Combined seal washer 1 | JB/T982-18
4 19M6755 Ohs G o Cap Screw M6x35 4 | GBIT5783-M6x35
5 12M7012 R BnT) Spring washer 6 4 GB/T93-6
6 ACR60271 HST)clilicd g pab (&S a Gy Hydraulic speed control unit 1 JR4024-AZ
7 CR53621 Slas g Traveling motor oil inlet fitting 1 | CD40z85.1, ACR60648
8 ACR61227 [ ¢ 55 s5iadly 43 =S & quay 5 Sl g Kb Traveling motor oil outlet pipe 1 | 4LZ52:31-22a, CR50365
9 ACR60647 Slgd ¢ R Traveling motor oil outlet fitting , 41.7S2-31.09
10 Clip (¢20-932) 32 7 JB/T8870-D32
1 CR50367 S A S Gy ) Sl g Kb Traveling motor oil inlet pipe 1 | CD40Q.8.5-01
12 ACR60287|  Sulysid quay g SU 31 Sl g pm Kb Qil suction pipe of gear pump 1 | CD40QAS8.1-01
13 ACRE0345 | asuaii g 4y Sl gudp ey 5 Sl gpa SiL& - Reel control valve oil inlet pipe 1 | 4LZS2-31-02a
14 ACR60352 PRECTE PUT M PRIEE &%/ Unloading rodless oil pipe 1 41.7S2-31B-02a
15 | ACR60353 Al S Sl g il Unloading rod oil pipe 1 | 4LZS2-31B-01a
16 ACR60354 TRELPIP TN Grain unloading oil cylinder 1 CD40zQ.8.4.1b
17 45M7094 & o Pin shaft B12x40 2 GB/T882
18 24M7180 @S 5 Flat washer 13X40X3 2 | GB/T97.1-12
19 11M1388 Japdil Cotter pin 3.2x36 GB/T91
20 Grain unloading oil cylinder 1 | 4Lzs2-31B-03
21 ACR60286 R XPPL- T} Hydraulic oil radiator 1 | CD40Q.85.1c
22 19M7298 O O e Cap Screw M8X35 2 GB/T5783-M8x35
23 24M7036 AT )y Washer 9X17X1.6 4 | GB/T97.1-8
24 12M7008 By Spring washer 8 2 GB/T93-8
25 14M7029 > e Nut M8 2 | GB/T41-M8
26 CR50364 [ 08y sl 4y osby 5 Sl g pam Sib Radiator oil return pipe 1 | 4LZS2-31-25
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1| ACR60287 Sl g ey 4y SL ) Salguua KLk | Oil suction pipe of gear pump 1 CD40QA.8.1-01

2 Steel strip clip d28 1 JB/T8870-d28

3 Right angle joint 1 CD35H.7.1.12

4 Straight-through joint 1 QR7.2-01

5 | ACRGB0345 |  pei s dy Sy o quy ) Sl gpan Kild | Multi-way valve oil inlet pipe 1 41L.2S52-31-02a

6 | ACR60358 S Ay el g ) € S KL Multi-way valve oil return pipe| 1 CD40Q.8.1.2

7 CR52839 Ay gl il Combined seal washer 2 JB/T982-18

8 | CR52888 Slguse e Hollow bolt 1 41.7S2-31-03

9 | ACR60361 dlgma ey, dl Hydraulic oil tank 1 ZT40ZA.8.1.3
10 Hydraulic oil tank band 2 ZT40ZA.8.1.5
11 14M7029 0 uga Nut M8 2 GB/T41-M8
12 Washer 8 5 GB/T97.1-8
13 | 12M7008 sl Spring washer 8 9 GB/T93-8
14 | ACR60288 Sl g0 Gy Gear pump assembly 1 CD40Q.8.1.1
15 Inner hexagon bolt 4 GB/T70.1-M8x35
16 19M7298 Ol i o gy Cap Screw M8X35 4 GB/T5783-M8x35
17 Steel strip clip d25 2 JB/T8870-d25
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1 | Z22067 Al o Oil pipe clamp 4 rzs231-20 SUBFOR

2 | 19M6755 s i gy Cap Screw M6x35 4 GB/T5783-M6x35

3 | Z26250 LR Washer 6.5X16X1.5 4 GB/T97.1-6

4 | 12M7012 By Spring washer 6 4 GB/T93-6

5 | ACR60350 S A gl i ) Sl g 0 Sl Header oil cylinder oil inlet pipe 1 41.752-31-18

6 . Straight-through joint 1 QR7.2-01

7 | ACR60356 A e i ) € Sl aa KiL& | Reel steel oil inlet pipe 1 ZT40ZA.8.2.3

S a AL

8 | CR52845 il g A A Reducing tee 1 4L.252-31-08

9 | ACR60368 G p A G Cran dll g jan Al Reel left steel pipe 1 41.7S2-31-09
10 | ACR60367 Gl p AT ol ) Crana élal g o Al gl Reel right steel pipe 1 4LZS2-31-10
11 | ACR60366 OIS S el el g 0 Sl Reel oil cylinder hose 2 41.752-31-11
12 | CR52841 g da g ke Reel oil cylinder fitting 2 4L.7S2-31-12
13 | ACR60351 e ud S Header oil cylinder 1 CD40QA.8.2.3
14 Pin shaft B16x55 1 GB/T882-B16x55
15 | 11M1388 Jasdl Cotter pin 3.2x36 2 GB/T91-3.2x40
16 Flat washer 16 4 GB/T97.1-16
17 Pin shaft B16x90 1 GB/T882-B16%90
18 | ACR60365 S IS g dla Reel oil cylinder 2 SL-YG25x150A
19 Pin shaft B12x40 4 GB/T882-B12x40
20 Cotter pin 4 GB/T91-1.6%30
21 | 24M7047 LA Flat washer 13X24X2.5 8 GB/T97.1-12
22 | ACRB0346 | ol clasd S by ppeilii i 5l Sl gy Kb Steering oil cylinder oil inlet pipe 2 ZT40ZA.8.3.1
23 | ACR6B0348 | o -0l S 4y auailii i jl Sl Kb Steering oil cylinder oil return pipe 1 ZT40ZA.8.3.3
24 Steering oil cylinder fitting 3 QR.7.4-03
25 | ACR60349 et S Steering oil cylinder 1 SL-JZXGB
26 | 19M7298 G R Cap Screw M8X35 4 GB/T5783-M8x35
27 | 24M7179 GAS ) Flat washer 8.4X25X2 4 GB/T97.1-8
28 | 12M7008 s g Spring washer 8 4 GB/T93-8
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1 Lower guard plate of door 1 ZT40ZA5.1A.1-12
2 Welding of safety support rod 1 ZT40ZA5.1A.4b
3 Front sheltering plate 1 ZT40ZA5.1A.4.1-01A
4 Front baffle 1 ZT40ZA5.1A.4.1-02
5 Left sheltering plate 1 ZT40ZA5.1A.4.1-03A
6 Welding of cable support plate 1 ZT40ZA5.4A.1.8
7 Welding of brake pedal (lower) 1 ZT40ZA5.4A.1.10.1
8 Welding of brake pedal (upper) 1 ZT40ZA5.4A.1.10.2
9 Brake cable assembly 1 ZT40ZA5.4A.1.10.3
10 Cable fixing plate 1 CD40Q.5.4.5.1-05
11 Lower glass of door 1 ZT40ZA5.1A.1.2-01a
12 Assembly of door and window assembly ZT40ZA5.1A1.2.2a
13 Right rear windshield 1 ZT40ZA5.1A.1-02a
14 Rear windshield 1 ZT40ZA5.1A.1-04a
15 Left slide window assembly 1 ZT40ZA5.1A1.4a
16 Left lower triangular glass 1 ZT40ZA5.1A.1-01a
17 Flat washer 10 2 GBIT 95-10
18 Cotter pin 3.2x28 5 GB/T 91-3.2x28
19 Flat washer 10 10 GB/T 95-6
20 Spring washer 6 10 GB/T 93-6
21 Bolt M6x16 10 GBI/T 5783-M6x16
22 Pin B16x110 1 GBI/T 882-B16x110
23 Flat washer 16 1 GB/T 95-16
24 Flat washer 8 6 GB/T 95-8
25 Spring washer 8 2 GBI/T 93-8
26 Bolt M8x30 2 GB/T 5783-M8x30
27 Bolt M10x30 1 GBI/T 5783-M10x30
28 Nut M10 2 GB/T 6170-M10
29 Bolt M8x16 4 GBI/T 5783-M8x16
30 Seal rubber part/HST 1 ZT40ZA5.1A.1-21a
31 Seal rubber part/transmission 1 ZT40ZA5.1A.1-24a
Seal rubber part/main clutch, conveyor
32 trough 2 ZT40ZA5.1A.1-25a
33 Seal rubber part/ throttle 1 ZT40ZA5.1A.1-23a
34 Seal rubber part/unloading belt, reel 2 ZT40ZA5.1A.1-26a
35 Seal rubber part/unloading oil cylinder 1 ZT40ZA5.1A.1-22a
36 | CR50429 i8S J8a 0l 8 | Torsion spring 1 41.752-15-05
37 Welding of brake lock plate 1 ZT40ZA5.4A1.11
38 Cap 1 4LZS 2-15-99a
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1 ACR60264 SURT ) Welding of engine radiator 1 ZT40ZA.3.5A.1b

2 Welding of radiator grille support 1 ZT40ZA.3.5A.2d

3 | ACR60265 25l sl (AldS s Welding of grille 1 ZT40ZA35A4

4 ACR60261 skl Qi Welding of non-rotational radiator 1 ZT40ZA.3.5A.30, WITH ACRe0264

5 CR50401 S5y 390 i Inlet pipe 1 ZT40ZA.3.5A-03b

6 CR50309 25 A A i Outlet pipe 1 ZT40ZA.3.5A-02

7 721162 VYN Gase PV-FY Kild Worm and worm-gear clip 40~60 4 JB/T 8870-40~60

8 | ACRG60036 Wl Agg 8 Al Quincunx handle 1 41.Z252-02-04

9 Welding of radiator upper pull plate 1 ZT40ZA.3.5A.7b

10 Welding of upper fixed handle support 1

11 Handle return torsion spring 1 ZT40ZA.3.5A-01

12 Welding of lock handle 1 ZT40ZA.3.5A.5

13 CR50308 28 5 oS Ay i Cushion block for radiator 4 41.752-28-05

14 Compressor belt — Type A, Ld865 1 ZT40ZA.7.2A.1.2-06

15 Compressor holder 1 ZT40ZA.7.2A.1.2-02

16 Tension support block 1 ZT40ZA.7.2A.1.2-04b

17 Support sleeve 1 ZT40ZA.7.2A.1.2-07a

18 Tension plate 1 ZT40ZA.7.2A.1.2-03b

19 Bolt M10x50 2 GB/T 5783-M10x50

20 Washer 10 8 GB/T 95-10

21 Spring washer 10 7 GB/T 93-10

22 Nut M10 4 GB/T 6170-M10

23 Bolt M10x25 1 GB/T 5783-M10x25

24 Bolt M6x45 2 GBI/T 5783-M6x45

25 Big washer 6 4 GBI/T 96.1-6

26 Spring washer 6 4 GB/T 93-6

27 Nut M6 2 GBI/T 6170-M6

28 19M7139 s i e g Cap Screw M8X20 1 GBI/T 5783-M8x20

29 12M7008 Al Spring washer 8 2 GB/T 93-8

30 Washer 8 3 GB/T 95-8

31 Bolt M8x30 1 GB/T 5783-M8x30

32 Bolt M10x55 1 GB/T 5783-M10x55

33 Bolt M8x70 1 GB/T 5783-M8x70

34 Compressor bushing 1 ZT40ZA.7.2A.1.2-05

35 Bolt M10x130 1 GB/T 5783-M10x130

36 Bolt M10x105 1 GB/T 5783-M10x105

37 U seal strip 1 ZT40ZA.3.5A-04b

38 Bolt M6x16 2 GB/T 5783-M6x16
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1 Nut M12 5 GB/T 6170-M12
2 Damping baffle 2 ZT40ZA.5.1A-02
3 Damping pad 2 2 ZT40ZA.5.1A-01
4 14M7031 o s Nut M12 2 GB/T 6172.1-M12
5 12M7014 by Spring washer 12 3 GBIT 93-12
6 Flat washer 12 3 GB/T 95-12
7 Damping pad 6 ZT40ZA5.1A.2.3-01
8 Damping support plate 1 2 ZT40ZA.5.1A.2.3-02
9 12M7013 ZR:-B) Spring washer 10 9 GB/T 93-10
10 14M7140 0 g Nut M10 6 GB/T 6170-M10
11 Welding of fixing plate 2 ZT40ZA5.1A.2.2
12 Welding of rear bracket 1 ZT50QC.5.1.2.1a
13 Bolt M10x25 3 GB/T 5783-M10x25
14 Bolt M10x45 1 GB/T 5783-M10x45
15 Bolt M8x45 1 GB/T 5783-M8x45
16 | 12M7008 sy g Spring washer 8 1 GB/T 93-8
17 Flat washer 8 1 GB/T 95-8
18 Bolt M12x85 1 GB/T 5783-M12x85
19 Damping regulating plate 1 ZT40ZA.5.1A.2-01
20 Upper damping pad 1 CD40Q.5.1-01
21 Damping support plate 2 1 ZT40ZA5.1A.2.4-01
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1 Damping pad 4 ZT40ZA.5.1A.2.3-01

2 Damping support plate 1 2 ZT40ZA.5.1A.2.3-02

3 Spring washer 10 4 GB/T 93-10

4 Nut M10 4 GB/T 6170-M10

5 Bolt M12x30 6 GB/T 5783-M12x30

6 Spring washer 12 6 GB/T 93-12

7 Flat washer 12 2 GB/T 95-12

8 Gas spring assembly 1 ZT40ZA5.1A.3

9 Pin shaft 10x30 2 GB/T882-10x30

10 Flat washer 10 4 GB/T 95-10

11 Cotter pin 3x20 4 GB/T91-3%x20

12 Pin shaft 16x95 2 GB/T882-16x95

13 Flat washer 16 2 GB/T 95-16

14 Cotter pin 4x32 2 GB/T91-4x32

15 Circlip 50 4 GB/T893.1-50

16 Left front connecting plate 2 CD30Q-26-05

17 Damping rubber sleeve 2 41L.7S52-26-04

18 Hexagon nut M12 4 GB/T6170-M12

19 Limit tension spring assembly 1 ZT40ZA5.1A.2.5

20 Limit tension spring 1 ZT40ZA5.1A.2-02

21 Pin shaft 10x55 1 GB/T882-10x55
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1| CR50033 W ) ida Small handball 2 | 4LZS2-15.20
2 Welding of reel lifting control handle 2 ZT40ZA5.4A.2.3
3 Hexagon flange nut 2 GB/T6177.1-M8
4 Self-lubricating ball bolt stud end SQ8C-RS
spherical plain bearing 2
5 | type hexagon nut 4 GB/T6170-M8
6 Unloading pull rod 2 ZT40ZA5.4A.2.1.5-01
7 Jaw 2 ZT40ZA.5.4A.2.1.4-02
8 Pin shaft 6x24 2 GB/T882-6%24
9 Flat washer 6 2 GB/T 95-6
10 Cotter pin 1.6x12 2 GB/T91-1.6x12
11 Flat washer 12 3 GB/T 95-12
12 Cotter pin 2.5x30 3 GB/T91-2.5x20
13 Welding of right control rear axle 1 ZT40ZA5.4A.2.4
14 12M7008 RSN Spring washer 8 1 GB/T 93-8
15 Bolt M8x20 1 GB/T 5783-M8x20
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1 19M7162 GhS G gy Cap Screw M8X16 2 GB/T 5783-M8X16

2 12M7008 By Spring washer 8 2 GB/T 93-8

3 Welding of header steering control shaft 1 ZT40ZA.5.4A.2.1.3a

4 Welding of header steering control bracket 1 ZT40ZA5.4A.2.1.2

5 CR50033 W aA) e Small handball 1 41.ZS2-15.20

6 ACR61059 Welding of unloading handle 1 ZT40ZA5.4A.2.2.2¢c

7 Flat washer 12 1 GB/T 95-12

8 Cotter pin 2.5%30 3 GB/T91-2.5 x 20

9 Pin shaft 8x24 1 GB/T882-8 x 24
10 Welding of unloading handle rotating shaft 1 ZT40ZA5.4A2.2.1
11 Flat washer 8 2 GB/T 95-8
12 CR53012 Cable support plate 1 ZT40ZA.5.4A.2-05
13 Unloading cable 1 ZT40ZA.5.4A.2-01

Self-lubricating ball bolt stud end
14 . . . 2 SQ8C-RS
spherical plain bearing

15 14M7029 044 Nut M8 4 GB/T6170-M8
16 Steering pull rod 2 ZT40ZA5.4A.2.1.4-01
17 Jaw 2 ZT40ZA.5.4A.2.1.4-02
18 Pin shaft 6x24 2 GB/T882-6x24
19 Flat washer 6 2 GB/T 95-6
20 Cotter pin 1.6x12 2 GB/T91-1.6%x12
21 12M7008 &b il g Spring washer 8 2 GB/T 93-8
22 Header lifting handball 1 4L2S2-15.17
23 Welding of header steering control unit ZT40ZA5.4A2.1.1
24 Flat washer 8 1 GBI/T 96.2-8
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1 Spacing board 1 ZT40ZA.5.4A.1-06

2 CR50033 R a8l e Small handball 2 41.7S2-15.20

3 ACR60329 I an Welding of working clutch handle 1 ZT40ZA.5.4A.1.6

4 Welding of main clutch handle 1 ZT40ZA5.4A.1.7b

5 Cotter pin 2.5x20 4 GB/T91-2.5%230

6 Flat washer 8 4 GB/T 95-8

7 Spacing board 1 1 ZT40ZA5.4A.1-01

8 Working clutch cable 1 ZT40ZA5.4A.1.13

9 Pin shaft B8x230 1 GB/T882-B8x230
10 Cotter pin 2.5x220 1 GB/T91-2.5%x20
11 Flat washer 10 1 GB/T 95-10
12 12M7008 Al Spring washer 8 2 GB/T93 8
13 Bolt M8x30 2 GB/T5783-M8X30
14 Spacer bush 1 ZT40ZA.5.4A.1-07a
15 Welding of clutch rotating shaft 1 ZT40ZA5.4A.15
16 Spacing board 2 1 ZT40ZA.5.4A.1-02
17 Pin shaft B8x235 1 GB/T882-B8x235
18 Welding of jaw 80 1 ZT40ZA.5.4A.1.18
19 Main clutch adjusting rod 1 ZT40ZA.5.4A.1-03b
20 Main clutch tension spring 1 ZT40ZA.5.4A.1-04b
21 Welding of main clutch pull plate 1 ZT40ZA.5.4A.1.12

AN

o 21 (5 3l oS o5 o



IHP2100 Jo 29 93 o3 buoS

|

Assembly of transmission lever

S > p 2

— ~
- P ~ -~
s v
pe’ > . e .\
/ e -~
-~
- -~
| ~
Y -~
— v -~
= ~
/
/4 ~ e
-~
{ - = _5».' ~
bs? ) =
I ( ‘
™
= 4 (
7 = '
-
o
-
>
v
s
||‘ o ( ‘-,1
J /
| il . 2
Y &
.‘-A q
" &
5 P
v R
. [ 4
t L]
g @
¥ V¥ 97 hy
& - D
L] @ T S [
= ol -
o
Ic;:)‘,' 2 &
A D :}J
- :',Q"
-
= - M
» .
- ~ .
™ / |
o
L=
&
.
# 7 &
3 }:;_;,.

YOA ol 21 S b (3l &5 3



|

IHP2100 Jow 28 33 39S
| e led PrELY R ol 7 s sl

1 CR50383 | clad g dlilin g a0 0 21 (Ada | Stepless gearshift handball 1 41.2S2-15.18

2 Welding of stepless gearshift lever 1 ZT40ZA.5.4A1.1c

3 Torsional spring 1 120270000378

4 Compression washer 2 120270000375

5 Main gearshift friction disc 2 120220000374

6 B type 10x95 1 GB/T882-B10x95

7 CR50387 o8t 2 p) (idia Auxiliary gearshift handball 1 41.7S2-15.19

8 Welding of main control fixing board 1 ZT40ZA5.4A.1.4b

9 | 12M7008 RSN Spring washer 8 4 GB/T93-8
10 Bolt M8x20 4 GB/T 5783-M8x20
11 Spherical plain bearing SQ10C-RS (right 5 IB/T5E306-SO10C-RS
12 14M7140 0 g Nut M10 6 GB/T6170-M10
13 Main gearshift upper pull rod 1 ZT40ZA.5.4A.1.20-01a
14 Pin shaft 6x26 2 GB/T882-6X26
15 Welding of main gearshift lower 1 | ZT40ZA5.4A.1.20.1a
16 | 14M7228 ARG o Nut M10 (left handed) 2 GB/T6170-M10 (L)
17 Spherical plain bearing SQL10C- 5 JB/T5306-SQL10C-RS
18 12M7013 Al Spring washer 10 4 GB/T93-10
19 Cotter pin 1.6x16 3 GB/T91-1.6%x16
20 Flat washer 6 3 GB/T 95-6
21 Welding of main gearshift lever 1 ZT40ZA.5.4A.1.3b
22 Flat washer 8 1 GB/T 96.2-8
23 Welding of tumbler 1 ZT40ZA.5.4A.1.2b
24 Spring washer 22 1 GB/T93-22
25 Nut M22 2 GB/T6170-M22
26 Cotter pin 3.2x20 1 GB/T91-3.2x20
27 Stepless gearshift upper pull rod 1 ZT40ZA.5.4A.1.19-01a
8 \r/(\)lglding of stepless gearshift lower pull 1 ZT40ZA5.4A.1.19.1a
29 Throttle wire assembly 1 ZT40ZA5.4A.1.17
30 14M7031 0 g Nut M12 2 GB/T6170-M12
31 12M7014 &b il g Spring washer 12 1 GB/T93-12
32 Flat washer 12 1 GB/T 95-12
33 Throttle friction disc 120220000412
34 Throttle control handle 1 ZT40ZA.5.4A.1-05
35 19M7389 s i i gy Cap Screw M12X60 GB/T5783-M12x60
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1 Combination instrument 1 ZT40ZA.7.6
2 Cab wiring harness 1 ZT40ZA.7.30a
3 Rocker switch 1 ZT40ZA.7.21
4 ACR60321 Alarm lamp 1 CD40QA.7.13
5 Interior rearview mirror 1 ZT40ZA.7.18
6 Oval work light 2 ZT40ZA.7.10
7 Electric fan 1 ZT40ZA.7.8
8 Horn 1 4L.ZS2-Pl4a
9 Electric box 1 CD40ZQ.7B.5
10 Combination switch 1 CD40Z.7.9
11 Key switch 1 JK404
12 Air heater 1 ZT40ZA.7.9
13 Safety switch 1 CD40QA.7.18
14 Buzzer 1 CD40QA.7.16
15 Instrument harness 1 ZT40ZA.7.1
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1 Fuse 15A 7 QC/T420-2004

2 Fuse 30A 6 QC/T420-2004

3 Start relay 2 CD30Q-11.05-02

4 Flasher 1 CD30Q-11.05-03

S Lamp relay 3 CD30Q-11.05-01

6 Cap 1
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